<«

i =

e

. -
444 COMPACT TRACTOFI B i © . . )
‘ PRIOR TO S/N 9646801 i ALPI:IABETICAL INDEX T
Parts Catalog No. D113 R T e A e - o
- g 5. ' ENGINE SECTION s
PrlntShop 2500 676 ";'f“’ . S : L
TNot_e Thig Parts’ Catalog replaces the- - - . PAGE : G.F"D o ) PAGE! .GRIP )
a0 - previdus-issue,- C1135 - which .« .. AjrCleaner... .5 . ....a... .- B i A Filter, Breather .............. U070 a8
. i i oblolete a"d §“°"'d be * T Battery v e e .. - 49 D8 ©  ‘Flywheel ...... . 1 Al2
dlscarded ' . * Breather, Crankcase-........ e 7. -~ A8 “Fuel Strainer ,....:....,..... .18 B4 .
. e L - Camshaft.......... P seen . 7 A8 Fuel System 7........¢.0.... 18 B4 -
- s . Carburetor. ... 1517 .° 'BZB4 Gasket Kits ...:.%. ... ... " Al12
o ConnectingRed ....... et g 0 Al Governor ......i.....o. ... . 19 _B6
Lo - Crankshaft. ... .. P - A10 Muffler....... .. e 5 - AB
- © Cylinder Block ... .......... 1. A2 O Pan vt eceiine. . 11 A12
, CylinderHead ...... S | A2 Piston...Z.......cciiiina, 9 . A10
* Electrical System prreienaeea. 4851 D8-D10 Puliey~ Clutch ............... 15-21 ‘B2-B8
-Engine | Block & Attaching Parts 11-13 Af2-Al14 " SparkRlug.............. e - 49 . DB..
o ., Exchanger, Heat . ...... PR 39 . Ci2 Starter .. % ........... e 53 - D12
\Q v Exhaust System ............. -~ B AB Tank, Fuel ............ e 16 'B2
. . Fan'.............l...l. 16-23 B2-B10° Throttie Linkage .. "....5.: ... 19 86
N . o “Valves ot 7. AB
- BASIC TRACTOR SECTION .
e # - PAGE GRID o PAGE  ~' GRID
Axle,Front ... ool "3t C4  “Implementlift............... 67 E2
Axle,Rear ..........cvun.n. . 37 C10 Instruments........... ...... 49-51° DB D10
Baffles & Shrouds ..... 15 B2 Model D10 Wheel Welghts B -1 E6
Brakes .....:..oiiiiiiaann., 35 Ccs " Model F11 Shaft Drive PTO. . : E14
* Deécals ......iiiiiiiiiia., 53-55 D12-D14 Model F18 Counterweight ' .
% Electrical System ............ 48-51 D8-D10 . Brackets................ . 69 . “E14
Fenders .................... 29 c2 Model F24 Sleeve Hitch ... ... . 67, E12
~ Frame...... e, - 27 - B14 " Model F26 Three Point Hitch. .. 63-65 EB-E'[O
Grille............c.oo il 27 B14 Model F27 Three Point Hitch. .
Hitch ...t 37 ci0 Adapter ............. o 65 E10
- Hood ...............ccetl 27 B14 Model F30 Hydraulic Lift ...... 57 E2
- Hydraulics .................. . 39 c12 Pulley, Ciutch ............ - 15-21 B2-B8
Coupling, Pump Drive ......  43-46 D2-D4 _Seat, Operator's ......... S 29 C2
b, Hoses, Lines & Fittings ..... 39 c12 - Steering Whee!l & Gear ....... 33 Cé
Motor, Hydraulic Drive .. ... 39-47 C12-D6 TailLamp...cev v veiinnnns, . 61 E6
: Pump ... e 43-45 D2-D4: ToolBox ......cvivuiennnn, . 29 C2
i Valve, Control ........ e A Cc14 . Transmission................ 37 C10 -
. . Valve Control Linkage ...... . 4 ci4 Wheels, Front & Rear ........ 3 ..C4
SE LR ' ' .
]
. ? 2
P A . \1 o L e e s




 GENERAL INFORMATION

3 R N -~

Indexes

This- Parts Catalog is arranged for easy
identification. of Genuine CASE Service
Parts; An alphabetical index is provided at

* the front .of this' Catalog to locate the major
¢ groups or 'aggemblies. A numerical index at

thie rear of the Catalog gives the part num-
bers .and the pages on which they are de~
séribed.

: Illus!rations -
All parts are iHustrated in "Exploded

Viaws" which show the individual parts in
their normal relationshlp 1o each other. Re-
férence numbers are-used in the illustra-
tions, These nmimbers correspondto those in
the "Reference Number" column arid are fol~
lowed by the part number descr:ptlon and
quantlty reqmred

Orders |

Orders should plainly spec1fy correct pa.rt
number, full description, quantity required,
machine ‘model and engine model, machine
and engine serial numbers, method of ship-
ment and sh1ppmg address.

.v_.‘

Changes
- When changes to the machine make it nec-

' essiry, revised pages for this book will be

issued, The revised pages will be issued with
the same page number as those they replace
and the "issue” number and date will be
advanced.

It is ~1?b:c—zratwe that revised Parts Book
pages inserted into their respective
Parts Books as soon as received, Failure
to do so will lead+4o confusmn and defeat the
purpose of the book.

Indented Description

Indented parts in the descriptive list area
*The quantity shown in the "Number. Required"
chine except where parts are'indentedin descripti
number reqmred for the precedmg assembly or §

part of the precedmg assembly or sub-assembly.
column is the number of parts used on a ma-
ive list. Tn this case the quantity shown is the
ub-assembly,

+

CASE 444 COMPACT TRACTOR

TRACTOR MODEL AND &
SERIAL NUMBER

“

“hy

REF PART NO, DESCRIPTION REQ'D . . =
A 55159 - CYLINDER ASSY - réar steering ,.................. 1 ‘ - p—
28 A’ 56208 SOCKET ASSY - rear cylinder . . . . . . . . ... . . . . 1 TRACTOR MODEL DESIGNATIONS ENGINE MODEL DESIGNATIONS
st A 55956 PLUG - adjusting, socketassy .......,......... 1 — N :
30 A 55957 SEAT - socketball, .. ... ...........0.0u'uiin. 2 ' . ) . '
31 ‘A 56210 SPRING - socket , .. ... .. ... .. . S 1 444 TRACTOR g 159,36 6%?%15; S ENGINE
32 A ., 56209 SEAT -"S0cket S5pring . . .o o o o v nve e 1 pec No.
33 G 45175 CLAMP ASSY - socket assy....... 000 oo ... 1 ’
16- 836 BOLT - 1/2" x2-1/4" N.F.hex, : . . . ..o verun. ... 1
J4 132-- 104 PIN ~ cotter3/16"x3".....................,..’1
35 A 55889 STUD - ball,socket & cylinder . . ................. 2 *
J6 13- 410 - .BOLT - 1/4" x5/8"N.C.,hex. ., ... .. .. e e 4 _ ) _ _
37 92- 4 LOCKWASHER - 1/4" SAE L. ...... '“:‘”.—‘_’ """"" 4 * i When usmg this eatal. ]_',_ notiee U Pelerene: thoserml
.G-'Iv-’A > : nuUmMbers ol WIrious colpoteits noted md histed 1
- SERIAL NUMEIE_RS e “deseription” copy.. By referrimns toeol if[.‘-il‘l'l:]].!1l1|la--
. & R Thers, proper parts 1~.lunu_1_n wii will be assured,
Terms "nght Hand" and "Left Hand"
. P

"nght Hand" and "Left Hand" sides of this machine are deterxmned By standing at the rear
of the unit and facing in the direction of forward travel.




Vaa

'
£

2 ]

\

REF. PART NO,

Printed in U,5,A.

i

R R N AN

. KOA235100
.129- 409
KO 275341
NSS
A 70090
NSS
177- 94
195- 512
192- 18
' KOA 536
NSS
C 10372-
61- 510

CASE 444 COMPACT TRACTOR|

r R ‘
AIR CLEANER . ;
' o ’ﬁ
2 DESCRIPTION ’ |
AIR CLEA&@g ASSEMBLY « = -0 vvvvnrnnn beus
NUT - wihg 3/8" NC, - - -« .. e Lo

GASKET -~ air horn «++ « oo e v e vt
COVER - ait’ cleaner (Order KOA235100) ..

TR

ELEMENT - Qir Cleaner. « « s« e s s va ' s aleean
BASE - air cleaner (Order KOA235100). ... . ..
SCREW—fﬂhmmﬂwmiﬁﬂxSﬂﬁ"NF-.,.*.n.
WASHER - plain 3/16" - oo v v v v vnnunnsonon
LOCKWASHER - 3/16"+ ++ v v avvveennnatn...
WASHER - COppeT s+ s v e r s v rasrranecelberes
. o L
S
< . o
EXHAUST SYSTEM |
MUFFLER - exhaust (Order C18039): - «c 2 v = -«
GASKET -exhaustpad « « 4 v v o v v e v st tnvanas .

SCREW - 5/16" x 5/8" NC sockethead . « « « v 0o v

o™

« = 4 = & ¥ ®

March 1976

R R el R N e

[y



pa——s

-

Printed in U.S.A.

. ‘ i
+CASE 444 COMPACT TRACTOR P
CRANKCASE BREATHER |
. /
" REF. PART NO, . . DESCRIPTION ' . REQ'D
1 - 25 104 ﬁNUT-1/4”NChEx""""'7/"'f‘--'-'-"""-';‘-"'1
2 92- 4  LOCKWASHER - 1/4". ¢+ cesn oo r e TS |
3. KO 275220 STUD - valve cover «««==+aes ",f"f"“"""".°',""1
.4 KO 275143 : COVER - valve ...... S cdtesteenceanann LR |
5 KO 231032 - SEAL-breather « s« st uureneeniantnsnsnass |
6 KO 235048/ GASKET - breather plate v oo v et afsvvocsonsertocasssnn 1
7 KO 235118 FILTER -breather ....vv e nseceroccnssaassoscnsosa 1
8 KO 235117 BAFFLE - breather . . v s v e esesss e i i 1
9 KO 235047 REED -breather « - - s v e st nnevisaasnaacasdastsnnnna 1
10 KO 235631  PLATE - breather .. .s.uoeosveeseosans feeraneeenans 1
11 KO 275144 GASKET - valve COVET v v s o enssnnnasas eee s 1
/ ' ) . :
"CAMSHAFT AND VALVES i Y
e ‘ ‘
12 KO 235838 VALVE - exhaust. . s v v e e v an R e el
13 /KO 235582 VALVE - intake. e oo v v v« L e et e rr e 1
14 /KO 230170 INSERT - exhaust valve Seat « « v v v v vevonenucanaausnnnn 1
.15 .7 KO 235007-5 GUIDE -~ VAlVEe s e s e s s nenamnnsasoonaaneas R .
16/ KO 235011 - SEAT - valve SPIillge’s « v s o s v e snvsnnsnroninnanssnsns 2
17) KO 235168 SPRING -~ ValVe e e s s s snrnoaannaans ceenaaans e reen 2
18 KO 230020 ROTATCOR - valve (Furnished int pairs only) «vo o v s s pev e nns - 2
18 KO 240013 LOCK - valve retainer + ««+4 4. I T [
20 KOA235327 LIFTER ASSEMBLY..... e aseanaa eaaeas Ciessyemesd
21 NSS SCREW - tappet adjusting . 5o e v s v e i dacm i v s dn e 1-
22  NSS LIFTER - valve. . « « « + » « e et aeeserasarar ey 1
23 KOAZ235646 CAMSHAFT ASSEMBLY - - v v v e v eMseeenasasaaans I 1
24 V' 34346 SPRING - actuating + .« - vveu.. I S I
25 KO 275066 SPACER - camshaft, 005" .........N... areeaeees s UAR
25 KO 2750867  SPACER - camshaft, .010" ...... P Mo rrannannns UAR
26 KO 235053 - PIN-camshaff . oo veenons R R CERR serses 1
27 KO 230265 INSERT - intake valve seat............;...\. ...... eanl
¥
+ »

March 1976




Printed in U.S.A.

CAS? 444 COMPACT TRACTOR .9 :
. . :f_, . H |
f./ - CRANKSHAFT.PISTON — CONNECTING ROD - e
. . , - - - - i . J-

- REF. PART NO, : DESCRIPTION . ) REQ'D - .

- 1 NSS PISTON AND ROD ASSEMBLY (Std, SiZe)s s - o v s et dnunsra], ~ e .
2 KO 236763 * RING SET - piston (For oversize, see item 16}« «* s esevpeal )
3° NSS RING - {Op cOMPressions « «+ « <+ - v st e veceansmesaa]:
4~ NSS . RING - 2nd compression (Includes expander) « s cosesvasl ° v
5 'NSS - RING - 0il (Includes expander).s - v s i voves s s neen.l '

6 KOA237401 PISTON ASSEMBLY (For gversize, see itema 15). + < v o0 va.nl .
7 KO 235811+ RETAINER - Diston Pinl =« c v v sfo s coocvevnnansnn s .
8 KO 235803 PIN = PIStON. o v eennamnnfnsivnsaneenanansanl & -
9 -NSS ‘ PIBTON Lottt inn e tfoonsacncmrnenenneaasls
10 KQA237344 CONNECTING ROD ASSEMBLY (For undersize, see ite 18§ . .J_.,/l ) g
11 KO 235003 WASHER-special...............;....._._.‘-...,‘.‘2‘ X
12 92-. 6 LOCKWASHER-‘3/8"...'..-........‘..,.5-...-.1...‘".2-
13 - KO 236611 SCREW - cap, connecting rod . ... ... cvqenis o, 2
14 Nss: - ROD -comnécting .. .. .....niiinniiiienaag..l”
15 KOA237403°  PISTON ASSEMBLY - .010" OVETSIZE « v veuwenunnnnn TR |
15 ’KOA237404\ PISTON ASSEMBLY - .020" Oversize . v .uvueeesncnns, ceeaal T,
15 KOQAZ237405 PISTON ASSEMBLY - .030" OVErSiZe « v v vvveenoevonensesl -
16 - KO 236764 . RING SET - piston-.010" OVErsize u..o'vueveseson PR |
18 KO 236765~ RING SET - piston .020" OVErSiZe ....ve'vveueneloeenaial.
. 16 KO 238766 RING SET - piston .030" OVerSiZe .. .. oi... T
717 _KO 235868 PIN -~ piston .005" OVerSIZe o v o va s w s v e s og v sire o nn P |
' 18 .~C 18101 . CONNECTING ROD ASSEMBLY - .010" undersﬁe Py e eme e oa 1)
19 R 16287 OIL SEAL - crankshaftrear ........c.0vuthiinina i1
20 40035 BEARING-crankSha.ftball.....‘_.'....,..........'.2 ..... 2
21 W 5083-5 KEY - 1/4" Sq. x 3/4" .(Pump Coupling). - v+ v v e veronsucenl .
: 22 -KOB237034 CRANKSHAF . s v v o s o vt nneassnnssnssunntnnnnnenesl ~
. 23. A 27001 KEY - flat 3/16" x 3/16" x 1-3/8" (Flywheel) « « v+ v v v v v umu . I :
: 24 C 18097 JOIL SEAL - crankshaft front .. ... .. terecgrsasnetaaraal
25 195- 541 WASHER - 5/8™s s v s v o vooconnuonnnnenenronssasennanl
26 131- 301 NUT - special Marsden 5/8" NF. ..ot v v vverivnannswanaal
27 C- 15060 RETAINER - external 1/2"ID e v s s v venennonrnonnnnnaaul -
28 KO- 236504 SPACER = 020" vt venaveusnnrensnansnsannorennna
29 KO- 236509 SPACER ~ 005" < s e v evvunnnnenaenannrseenanenss UAR ,
30 KOA236507 GEAR ASSEMBLY - counter balance « v v oo v v s c o v vsanasass2
317 KO 236506 -BEARING - gear assembly .. v icvvecanonsnsennnannsd
- . 32 KO 236510 BPACER - 010" ... vt s ii i i snsnrssrtoansnoannnns .2 e
- 33 KO 236559 SHAFT - countérbalance stub. .. R R R I AP I- ', ’
< ]. o
J .
.-'//f
T l“!
-~ \
T ‘
- . |
oy o




: -1 175- 464

“8 | KOA237033-8 -

¢
'

!

v e 4
‘I‘

-t EUR Y
i

. REF:PART NO, . .

2 - KO.23517§5 -
8 - KO 270889 "
-4 KO 236792 "
-5~ 1 'KO 237658 1
8 . KOAR37107 -

7 /"KOB237182

-
%

9 KO 230170
10 . KO 235007-§°
"1l . KO 230265,

»12° KO 237038
T 187 41— 18

14 . 113- " 206
15 7 192- .21

.. 16 KO 285025

17 . KO 235026
18 . 192-. 19
19 113- 6
«. 20 - KO 235353
23 . KO 235950
24~ 192- 21
25 165- 109
26 C, 14399
27 R 16287
28 .40035
29 KO 235757
297 Ko 235070
31 KO 238488
32 192- ' 21
33 113- 207
3¢ C 18097
35 KOA236720
KO 236285
36 195- 541
31 131- 30
38 C 14954
39 A 27365
42 KO 235748
43 C - 14398
44 C 14908
45 KO 237727
46 -C 18097
47 * R 16287
48 B 59393
49 KO 220174
50 KO 235048
51 KO 275144
52 KO 235025
53. KO 235353
54 KO 235757
54 KO 235070
55 KO 237306
5 A 72108
57 A 72100
58 KO 231032

.- Printed in- U.8,4,

. ENGINE . BLOCK AN

- ra = ] ~

DESCRIPTION ' +

i

".SCREW - #10,x 1" NC truss head Phillips - - - »

ROLT'%, cylinder head speépial (Length 2-1/24)- -

WASHER - cylinder, head. bolt

- HEAD - eylinder'. .~ vaae .

‘GASKET - hedd'. ..t wik.y oy,
DIPSTICK ASSEMBLY (used dn mogelé nrior;tous/N'9641001) -
+ 'BLOCK ASSEMBLY. - cylinder;, shiort (Includeb. crankshatt,

[k

o----c-!o----
nE

LR B R A L
-

¥

.|/ . "CASE 444 COMPACT TRAGTOR.

3 o y
D ATTACHING PARTS

¢« 2% 0 4w
r

* » & » s a

£
* 4ie 5 aa o
H

oo
LR TR ST o
- . W

I

piston, rod assembly, canishaft, valves, bearings anil

Plate) ot i i e e e e e ey

BLOGK ASSEMBLY - cylinder, standa?d-'.bb_;e P

INSERT - exhaust valve ..... .

GUEE - valvg_.". P N VP
INSERT - ixitalge valve + v oe v u

STATOR - alternator ......

+ PLUG - eXpangion « . e v evenenon.,
- BOLT - 3/8" x'1-1/4" NC hex plated. .

e 2 a’s os

LOCKWASHER - 3/8" plated « « + s « 4 »

GASKET - camshaft cover . -

COVER - camshaft gear « ... . .
LOCKWASHER ~'1/4" plated . .
BOLT - 1/4"x 1/2" NC plated .
GASKET -oilpan ... ovve..

"BASE-o0ilpan +evvvuiaan..

LOCKWASHER. - 3/8" plated . .

PLUG-0ildrain . .........%
OIL SEAL - crankshaft rear ..,
BEARING - crankshaft ball .. . ..
GASKET - shim, bearing plate ,312"

BOLT - 3/8"'x 1" NC hex plated. .

GASKET - shim, .010" . v .4 u. ..

PLATE - bearing. . e
LOCKWASHER - 3/8" plated ..
BOLT - 3/8" x 1" NC plated .
OIL SEAL - crankshaft front .
FLYWHEEL ASSEMBLY .. ..

GEAR - ring. . ... IR
WASHER - special, plated 21/32" ID x 1-3
NUT - special Marsden 5/8" . ... vuu s aieennnuns.

"O" RING - dipstick . ...
STRAP - lifting. v v v v o v v v W
NIPPLE - oil drain extension
GASKET - plug, oil drain ...
KIT - engine gasket and seal.

SEAL - crankshaft front oil

SEAL - crankshatt rear oil . .
GASKET - fuel strainer bowl.
GASKET - breaker cover ...
GASKEET - breather , v o « « 4 .
GASKET - valve cover. ... .

GASKET - camshaft gear ecover .

GASKET - 01l pan « v v s o s s

GASKET - shim, bearing plate,

- GASKET - shim, .010". ...

GASKET - cylinder head . ...
GASKET - fuel pump flange .

01

GASKET - carburetor flange . . .
SEAL - breather..... e

¢

@

0‘

.
.
a
-
»
.
.
-
L

L L e I T T S T T R T T

DIPSTICK ASSEMBLY (used on models 8§

4 ® = & ¥ ¥ o w ¥ & B = &z a

3

/N 9645101 and after) .

»
-
-

LR T I I )

» » ® & & & & w @

LI R
W »
“av s e oms
o>
- ’
LR R
* & ala o =
4 e
- a e » e
LI )
LIRC T I 'Y
e v w s os
- s e s oo
e 4 s v @
wor .
a A e s oW
=8 s 0
" 4=
" s s
* . a v
* s 5 s n
LI R
LB T I
.
L R T
LT N
s e s
* e s a
.
LI I

“- e uw

/8" OD x1/4". ;

» & v a2 a

L

B4 ® B & 8. 4 e 8 oa

.
L T T

L e e S T TR

P N L
* R o -

* & s 5 s

N I I R T

.
L N L D T T S

. e o a

e .- 8 »

* r .3 ® 8

i
L A A . T T T RS Ry

a7 " x & e w

* = * = * ¥ 2 B B 4

L A L

. s o »

« + ®» = s @

*
..
.

LI I R R |

L T R Y Y

-nn_lco'--.-u-in_-

L I Y N L T T S

LI T
L T

-

* & & ® 5 2 » 5 3 ¥ s = =

z

“© s v a

a & 1 2 & s 9

I S

s s s s s v s r s & e 4 e om

L |

mHHHHHr—-mH'HHHHHHHHHﬁHﬁ&.&H

LI T}

. s e o=

B

Ll o S ]

March 1976

v

l-'l:w.'n-i—lph-rho—to—tphyhr-bn-ab;hr—w—w-;\:‘»—ﬁ—{:a-h‘

. 0

AV




. . - . P N R i ‘1-“': oo
, CASE 444 COMPACT TRACTOR -y 13«/#-;}};} wed
7 v ; , . S , -

. . N - -,— R 4' ) “r‘-" ‘ . .f
ENGINE BLOCK AND ATTACHING PARTS =~ R

* . / R )
] - N B . . - © , , I * "
REF. PART NO. * DESCRIPTION o =~ =" /. REQ'D . -
59 KO 275341 . GASKET - carburetor air horn 2 - 1 . ’

00 KO 235057 . ' GASKET - oil pan (Not used on this model). . ... ./ ...... 1 -
61. '173- 221 - SCREW - #10 x 7/16" rd. hd. machine B M e 3
62 193- 26 LOCKWASHER - #10 internal tooth FL0 7

------------------------

83 KOA236960 FILLER TUBE i 1 -

84 KO 237064 . GASKET - filler tube,...:. ... fnn e e S
v . . ':Ir_w::n ‘--’ v
) L i W ".
\ REL) AR
- .r E
b -
Ff
EEPEA hY
i:
. e P
- . %
; B .
F-
4 -
. LA
-+ - T e P
ﬁ{,’a‘: Y
[
3 7

3 )

Printed in U.S,A. ‘ A April 1970 .




14

-~

Printed in U.S.A.

B

»

CASE 444 COMPACT TRACTOR
BAFFLES, SHROUDS AND CLUTCH PULLEY
REF. PART NO. DESCRIPTION ~ - " REQ'D
1 C 18296 DEFLECTOR - enging air - » o e« « » « « - « e e e a1
2 192- 19 LOCKWASHER-1/4"p1ated --------- R II RPR LI
3 113- 6 BOLT - 1/4" x 1/2" NC hexplated « « = = »e s v .. Caee e .2
4 KO 2385955 ~ BAFFLE - cylinder head -« s« o e e euxs. e e e e el
5. KO 235368 BAFFLE - carburetor side air.... . e e et e —]
6 205- 27 . PLUG - button, timing hole . ...... L |
7. KO 237028 SCREEN - blower air intake(used on models prior to /N 9641001)1
8  195- 515 . WASHER - 1/4" plated « « o v v eevn-n e e 4
9 192- 19 LOCKWASHER - 1/4" plated « « « v v e evvemusannn I
10 175- 436 SCREW - 1/4" x 5/8" NC truss head Phllllps, plated-----",----{l‘
.11 . KO -236865 . HOUSING - blowar « « « - + % 2« v » sreeee e *ra e e R |
12 7 1135 2 BOLT - 1/4"x 3/4" NC hex head plate rreeaa . ern ol
13 - 192 19 'LOCKWASHER - 1/4" plated «« e o fo N i e, 4
14 KO 235054 BAFFLE-cylinder--------7---------- ------- seenal
15 NSsS CLUTCH - pulley(repairs page 25) ortler C18005 clutch . . .....1
16  C 10312 SPACER - short - - v v e v i v mnnnennn et e a e s 1
17 ¢ 17217 KIT-FAN ..... T |
18 135- 104 WASHER—3/8”plain---...-_‘_"3‘........ ........ P |
19 192- 21 LOCKWASHER - 3/8"c ¢ s 0 5T Sttt vt seeeaeeeennannnnnnl
20 " 115- - 208 BOLT - 3/8" x 3-1/2" NC hex (For pulley clutch}) .. ......,...1
21 C 12603 . CHANNEL - deflector, o o vt e st e vt s e il
22  Nss CLUTCH ASSEMBLY - {order C139005 clutch)
,(RepairspageZS)........,...........‘.-.........1
23 KO 235954 SHAFT - stub (used prior t0 S/N 9641001) v v v v v'v e v v v veana 1
24 192- 21 LOCKWASHER - 3/B" ZP 4 it eeeesnsvannsnncacnconaes &
25 113- 208 . BOLT ~ 3/8"X1-1/4" NC heX e s s oo vvevnvnnseucnnnnnns 4
26 W 5083-8 KEY - 1/4" 80 X 3/4™ v vttt onnnnrnoonnoennnensnnnel
. - FUEL SYSTEM i
REF, PART NO, DESCRIPTION REQ'
1. KO0OAZ236636 CARBURETOR ASSEMBLY (Repalrs page 1'7) i e s ae i nts
2 - A 72100 ,GASKET-carburetorﬂange_,_”“”__,“____,“”'_,
3 C 10678 \')ELBOW-fuelpumpandcarbruretor,,,___,,,,,,__,_,,__
4 214- 251 CLAMP - B0SE | 4 4 it s v uuransamanssenennsnennnnnns
5 C. 15007 HOSE-.carburetor5-1/4”,,_,_,,,,,,_,_,,_____.,-_,_,
6 192- 20 . LOCKWASHER - 5/16", . .. .\ .'vusnensnnnoo
¥ 113- 103 BOLT - 5/18" x 1" NC ReX L L\ttt ines e ineeneenenn.
8 C 13411, TANK - fuel, ,.,,.....
8 71~ . 410 SCREW-1/4"}:5/8”NCf1111sterheacl,,.,...___,,.,,...
10 . 193- 60 LOCKWASHER - 1/4", |, . i ot innnonnrnnnnn
11 KO 275341 GASKET - alr Ol L L, v it ieiennnnnnnnennnnnnneens
12 KOA236205 FUEL PUMP L L. i onuineasneibonsoennrnnnsas
13 A "72108 |, GASKET - Tuel pUmMP MOUNINE, & v o v s e e oo v e s o es e,
.14 C 10657 - ELBOW ASSEMBLY - fueltank & .. iin i i ia e e
15 A 62079 CLIP - fuel line i st ittt e i it e nnnnnns
16 C 17574 HOSE - fuel e , v v it i e it neinsencoeenenennnnns
17 "C 11529 CAP - fuel tank (Includes inSert) . . v us s s ve s errervnenn.
18 ¢ 11545 INSERT = fUEl CAP + o e v v a'o v tnvmaenonennnnennins
/-.
B -

a ’ March 1976

15

— HHNI—‘}—"HHMNP—'NNI—"“&-“HHU
N

P b



18

3 2 e o s e =
L i
7P :

v

REF. PART NO,

CASE 444 COMPACT TRACTOR

[ 5

©
Al
1-’
J

: KOA236636
®_‘ ' 1 KO 200380
2 A 172092
' A 8 KO 275373
O ' ) 4 A 72076
B—e 5 KO 275231
6 A 72098
, 7 A 72079
~ 8 A 172078
ey 9 A 72080
oo 9A A 72083
10, A 72084
11 A 72103
: 12 KO 200443
13 NsS
14  NsS
15 A 72083
O /. : 1 KO 236387
‘ NSS
N
* NSS
N NSS
o 2 gss'vzloa
: S
e (DN
G,

.}'

Printed in U.S.A.

CARBURETOR )
DESCRIPTION REQ'D
'CARBURETOR ASSEMBLY . . . ...... e
SPRING - idle screw tension+ -+« - - - R R |
SCREW-1d1ead]ust""“‘“""'""-"""°"1
JET ASSEMBLY - high speed and idle adjust « = = =+ e.e 0 n v v 1
SPR]:NG-lCl].E]et'"""""""-""""" ..... « 1
SCREW - adjusting (Lean-rich)« - -+ +seevuecnenaenn ]
SPRING ~ Lean-rich adjust screw -+ e vs e erennsscn.. 1
Pm_carburetorﬂoat-.-..-.----.-. ..... L 1
FLOATASSEMBIY----,--------------- ...... cevaq )
BOWL_carburetor-----.----n.-----.------.-..--1
GASKET bowlscrew--n------- --o--..--‘--n----l
NUT AND GASKET ASSEMBLY -howl = -+ +recaacecerea] .
KIT_carburetorrepalr.----.--.-.------..-----.—--1
INLET NEEDLE AND SEAT ASSEMBLY +r »ve-vcvveenres ]
GASKET - carburetor bowlring » - ==+ rssssacsannrsna
GASKET - carburetor bowl » e+« s v e iecnannnnnsal
GASKET'!bOWlSCI'eW""-'""""'""'.'""‘_““1
FUEL PUMP .
KIT - fuel pump for KOA236205 pump * =" "****"=*«+seeuv g~ .
VALVEASSEMBLY".".-.---.-‘.'-.....---‘.'..2.
GASKET - valve" ***"*cs st s s rsansnsatncnannns ses.9 -
DIAPHRAGMASSEMBLY" ....... --'..".-.‘--.--. 1
SPRING~diaphragm""""""""" ...... I | N
GASKET -valve®**=* s rc s s arsansnsones .......3.1
GASKET-fueipumpmoupting '\"' """ s g
: June, 1973




3
° i " . s Py
CASE 444 COMPACT TRACTOR 19
N | CHOKE.THROTTLE AND GOVERNOR .
REF. PART NO. , ' .DESCRIPTION =~ | _ REQ'D
1 C 13848 CONTROL - throftle .. ..cetnnaaead i ilaiianaal ‘1
2 C 1222¢ | HANDLE - throttle cOntrol, blatke se e e s b s s saaunuonsassl ‘< i
3 C 12187 . CONTROL-'ChOKE <« e s e o caecsavnnssisoncsscnsmnannal Ll
4 C 14506 HANDLE - choke control, white « « e e e v v venni e e il | "I‘“
5 111- 1 BOLT - 10-24 x1/2" rd, hd., Square neck « < e « s s s s 2t s v anwa 2 |
\ 6 192- 18 . LOCKWASHER - #10 std. plated +--veveernncnneraaaasa 3 \
7 129- 17 NUT - #10-24 plated ++ e e -asn. B |
' B KO 235494 LEVER - gOVETIOT + » = == » =3 s s s s s a s aaannscacceisnnsl \\\
9 15- 420 " BOLT - 1/4" x1~1/4" NCheX « v s v eavsonevnnsaancnonseald’ \
10 " 195- 515 WASHER - 1/4"plated + + « - - . . Cee e cer et D |
11 25- 104 NUT - 1/4" heXe s e 6 nnenanennnrocasnnssnsnnainnaal |
12 KO 235446 SPRING - ZOVEITIOT. » » » 5 s o s s s s svnsassasnainnesssnas] 4
LI 13- 192- 19”7 LOCKWASHER - 1/4" plated e« ¢ == s st savaivancaneenanaln :
. 14 A 30751 WASHER-plain1'?/64"!Dx172‘f0D_-------------------1.
15 KO 275690 WASHER - Wavy =+« +soesesenonceansssnsansaneannnssl
16 KO 231052 CLAMP - swivel, wire - - + = s s e e eane e tvsnennssanasl]
17 KO 235086 LEVER -'speed cOntrole « « + e s s s ssnveoovnasnonaceannel
18 KO 235085 ~ SPACER - speed control bracket «««v-vvevuvnannnnnsoneld
19 KO 235084 BRACKET - high speed SLOp « = nsevessanoeavansennasasl
20  129- 37 " NUT - #10-32 heX « « s e = = = « et e E s et aa s s el
21" KO 237022 . WASHER - thrustspecial » s+ eeeennarvctnnnancannane @ ’
. : 22 A 10326 JOINT —Dalle ¢« s e v s an's v s sosonsesscanaessnnnenannanl
¢ 23 KO 235277 ROD - throttle- « - - « - - I |
' 24 KO 235278 RING - retaining, throttle rod » s+ e v s da v s den e e,
25 KO 235476 BUSHING - governor cross shaft « v o s c v e vian i ii i i vnnss 1.
26  KOA235256-5 SHAFT ASSEMBLY - ZOVEIrNOr CroSs s e sseossenscscvavssanl
27 C 18103 BEARING - needle governor shaft «essesnanaen-afieenal
‘28 KOA2 7031 GEAR ASSEMBLY —fOVEINOF v+ s esssscesanncnnssvensl
- 20 KO-235125-8 SHAFT 4 gov = 1.3 | o R |
30 C 18099 WASHER = Fovernor stop pine ««ssetesatoctanceseveansal
31- KO 231355 PIN - gcovernor Stope « s e s s vt et acmceneaoanaasnnsnsnsl
32 KO 235900 BRACKET - throttle control -+ + « v ov e v s s e cmennncneennal
33 KO 235603 CLIP - bracket « « « e e 0w« R R I R I IS S
. : . ) , _ ‘ 34 KO 235680 BRACKET - choke CONtrol eseeesseensensssrceresssnnl
i . c . .- ' ) . 35 195- 430 . BCREW - #10x 3/8" NC fillister head - - csosansevssssaansl
. ! &
o

: ' ) C * Printed in U.S.A. o ' o ~ March 1978 B

H




‘20

1o 2

1
1
2
3
4
5
6
7

Printed in U.8.4,

ot

CASE 444 COMPACT TRACTOR ° - 21

PULLEY CLUTCH & LINKAGE

REF, PART NO.
1 C 10487
2  Nss
3 C. 14224
4 C 15961
5. 132- 48
6- C -10312
7 NSS

C 12092

. 3o, ‘ T , &
. DESCRIPTION — ‘ ‘ REQ'D -
KNOB - 1eVEr « o v e v e nenennans e eeh st e 1
CLUTCH -~ PTO (Rgpairs, page 25) (Order C19005 clutch)s « » » o . 1
. ROD - c!_utch control « «+ ¢+ s i c i s n s e e L ICI IR ST AP «s ]
RETAINER - clutch'rod + « v v v a v« e e e e renras et e e ey ‘1
PIN - cotter 1/8" X 1" v euueueaan. e e eame st aee e 1
SPACER - fan, short.(also see page 25, item 13). . ....... |
CLUTCH - PTO (Repairs, page 23){(Order C19005 clutch)s » ¢ » s+ 1
BUSHING - fliplock (control rod i301ation) + e v o v v v o v oo s esos 1

'HYDRAULIC .RESERVOIR MOUNTING

C 14240
C 14241
187- 1251
192- . 20
129- 102
_C 14890
C 14248
113- 118°

SUPPORT ~ reservoir mounting R.H, « ... .. e e saaacran sl
SUPPORT - reservoir mounting LLH, + v v v v vaeenan Ceaeean 1

. SCREW - 1/4" x 1-1/4" NC fillister head, Phillips, Z,P. ¢ ¢+ ... 4
LOCKWASHER - 5/168" Z.P, «vvvvuvrnnnn. v erneenaan 4
NUT = 5/16" NC heX Z.P. v e e v v vnvnnnnesas Cereann ceee 4
CUSHION - 0il reservoir. «’v v s v v av v, cesaaren IR 2
BRACKET - heat exchanger mounting . . . . . derera i eene 2
BOLT - 5/16" x 5/8" NC heX Z.P, v v e v vsun s e n e s e 4

~ .

March 1976.

&




22

CASE 444 COMPACT TRACTOR

- —-“\_\‘\ o

23
*“C 15749 CLUTCH ASSEMBLY (PTO)

REF. PART NOC. DESCRIPTION t REQ'D
NSS . CLUTCH ASSEMBLY (Order C19005 clutch) « ».- = s s == soae-ua 1

1 C 15717 HUB-I
2 C 15748 S(?REEN' ...... '"""-.'"""""""""" -1
3. C 15718 PLATE - clutch » v e e s v e et m i ittt nn e
4 164~ 41 BCREW « » ¢ ¢ = 1 s s v c v ittt d e s e casans reraneea 2
9. 183- 78 LOCKWASHER - 5/16" external tooth Cres st s a2
6 C 23740 KIT - dise, friction: s s e e« v e vu oL R I -1
'7 C 15515 WASHERi—springB/IG"---------'----------------4
8 C 15557 WASHER - spacer ,050" « - -+ oo inrnnnnnnn, - - UAR
9 C 22871 . PULLEY AND DISC ASSEMBLY - clutche« ++ =« « » « RN |
10 C- 23245. BEARING - cam and pulleys « « = v e s v e v v o R I
11 C 15556 WASHER - spacer ,010" =+ ececnveitincesnnesns.. UAR
12 NSs CAM (service with (2) €23033 cams and (1) C23506 arm} .+« .. 2
13 C 16786 SPRING -load v evsvrme et vt nininennannss 2
14 C 15743 WASHER - spacer-«-«-«- M L R A A |
-1 C 15720 SPACER - hub) 72 ¢ « « = =« « 4 SRR trear e ]
i6 195- 104 WASHER-3/8"‘----"---"----'°'-'-'-'-"---'1
17 .C 15744 BOLT - 3/8" x 3-1/8" NC hex (L.H. thread)----‘--‘------l
18 C 23506 ARM - engaging »c ¢ e e een e ieanaan Pe e e e a1
19 C 17217 KIT-FAN + o s ot 0 08 cosmmeetsosnosnnacennans PP |
20 113- 208 BOLT - 3,@' X1-1/4"NChex Z.P, v+ s evencnonron. e d
21 192- 21 LOCKWASH‘ER-B/B"---, ..... R I IR

' .
il
-

s

; | ‘Printed in U.S.A. - | _ March 1976




N — — N ——

—

. ,..,1-_-';
CASE 444 COMPACT TRACTOR 28 B
S C 14152 PULLEY CLUTCH
REF. PART NO. DESCRIPTION REQ'D Lo
1 C 23506 : YOKE ASSEMBLY - clufch="**=**=*--"- R U .;
2 NSS- CAM (service with (2} C23033 cams and (1) C23506 arm) * ***=*- 2 . |
- 3 v C 23245 BEARING_caml.n----h--- lllll ocl.ic..p_ ------ » 1
4 C 16786 SPRING—lpad""'j ..... R R ‘-.{......-.2
5 C 14297 RING - retainer (also see itepd 13) =< -«-=+----» e 1
6 C 23740 . KIT - disg, friction = -« ferrerreavenvnnan. reeee
T C 14292 PULLEY"'."""“" ............... U A |
8 C 14204 BEARING - cam and pulley+ s «- ===+ «====u-- R L]
9 C 14288 .- SPACER - 010" »+«-+» I s+t s e UAR
10 C 14283 HUB AND PLATE ASSEMBLY*+ s - SR 1,
11 'C 14280 SPACER - 050" + » «» o v - - R R LR
12 C 13077 WASHER - Spring - - + » =« ===« - . . g
13 € 16483 KIT - spacer. (replaces C14297 retainer and C10312 spacer) -+ --1
* it
-
_ i
- t
o -
Printed in U.S.A. : March 1976 ?




26

£y

©m -1 i L b

t=
b

129- 101
187- 1036
C 14500
111- 109
131- T
C 14589
C 14590
13- 514
113~ 104
192- . 20
129- " 102
C 14729
C 18153
92- 8
15- 816
C 14598
C 14944

'C 18305

185- 512
C 15183
C 15184
111- i
192- 18
129- - 17

Printed in U.S,A.

¢

CASE 444 'COIYI_PACT TRACTOR 27
HOOD.FRAME AND GRILLE

DESCRIPTION ' REQ'D .
- KIT - frame (Includes jtems 22, 23 and C15478 tube) = + » » = = + « « ‘1
SUPPORT - Steermg ---------------------- R e i
SCREW - 1/4" x 1/2"" NC indented hex- =+ = = =+ » Srrre e, 4
GRILLE AND HOOD ASSEMBLY -+ ¢+ s cenvnunennn, CRIR ¢
PANEL - rear side LH,+ ¢ =« - v s veenns. AR BRI 1
WASHER - 1/4" plainn Z.P. v« o v vt 0 et et vmneeeeann R 2
LOCKWASHER - 1/4" Z,P, ¢+ = v v e s vennna e st r e, 2
NUT - 1/4" NC HEX + ¢ =+« o v 6t maerunncenncsnnens. Meeee 2
SCREW - 1/4" x 1/2" self-tapping hexhead « » « v s =« s v n o s.e B
SPACER - hood« » 2 = = o =t 0 s 0 m ot et i e tn et nmensennssens 1
BOLT - 1/4" x 1-1/4" rd, hd, square neck-+»+ - - « R 1
NUT - 1/4" NChex ==+« s+. rr e st e a e, IR |
PAD - foot L H,» *« = = s 0 ¢ s o s e m s snonmeaa I 1
PAD —foot R H,- »+ ¢+ s st anmenaunnss A r e e DI |
BOLT - 5/16" x 7/8" NC hex, L.H, footpad + = = =+« s+« s |
BOLT - 5/16" x 1-1/4" NC hex, R.H. foot pad R 1.
, LOCKWASHER -,5/16"+«+» « « Ce e R I R I 2
NUT = 5/16" NC HEX * ¢ 2« = v v vt tmn e oonmensanensa « . B
SPACER - rear frame » >+« + - - MR LRI SO SR
- CHANNEL - instrument panel liners »» - - « - LR 1
| LOCKWASHER - 1/2" ............................. 4
BOLT « 1/2" X 1" NC HeX * # = == =« ¢4 6 i cncoonnmnncnsens 4
SPACER - fOOt pad R.H. L R L LR I B 1
SPRING ~ BraKe 10CK v s o o 4 40 o s vt o sononansenss esgeee ]l
. LEVER - brake lock ......... teeerteeeansaas =1
\WASHER - 7/32" 2.P. . ...... A reaena e feeeaea2
SPRING = h00d 1aECh 4 v v ve vt avorin s evannnvennnss eol
LATCH -~ hood ...... *eredan s et aaarens s iaosal
BOLT - #10 x 1/2""NC rd, hd, SQUAre NECK « v v v v v ue Sinnns?
LOCKWASHER = #10 Z.P, s e s v o s ennnnnnnaunnnnas caaad
NUT - #10NChex Z.Pou o, {) e viivieivnnnnnn., cenena?

y 1

- ' -March 1976

L]



CASE 444 COMPACT TRACTOR . 29 .

SEAT,.FENDERS AND TOOL -BOX .
REF, PART NO, - DESCRIPTION REQ'D -
1 C 15448 SUPPORT - seat (Used §/N 9641001 andafter) L |
1 C 14513 SUPPORT - (used prior t0 S/N 9841001) ¢ « s s v v v v e v w v e v o .l
a 129- 103 NUT - 3/8" NC hex Z.P. e I I NS
3 C 11942 " SPRING - shift lever--ecsceenuuunsaaaannnou o0l
4 - 111- 349 BOLT - 3/8" x 2-1/2" NC rd. hd., SGUATE NECK « « v e e n v s ... . .1
5 C 14728 GRIP - shift lever «--«o v v it ittt einnnnnnnnnal
6 C 14645 SPACER - seat hinge » <+« - v vt nmuincnnsnnnnnnrnnn...?
C 13345 SEAT ASSEMBLY - (Used prior to0 /N 9641001} « . v o v ov.o... .1
C 15946 SEATASSEMBLY—(USEdS/N 9641001 and gfter) . ., .... ... .1
7 . C 16443 CUSHION-sea.t---------------------_----------1
8§ C 11835 . CUSHION - back * ¢ =+ + 1t s eveesennnsnmnncnancene..1
9 cC 13373 PAN - seat (Used with C13345 assembly) s oo e e v v, o. .1
g C 15452 PAN - seat (Used with. C15946 assembly) e - o v v o e v e enee.oal .
10 C 14900 © " SCREW - #10x3/8" Spin-1oK + - « s v e v et ecneencsenarb -
11 195- 515 ~WASHER - 1/4"Dplain +++evtvvnotnnnnnnnnsonsans.
12 C 13287  BRACKET - hinge * = »eecreenen il iiiLLL2
13 111- 101 . BOLT - 1/4" x 5/8" rd. hd., square neck « « e v v v e i, 2
14 131-. 350 NUT - 1ok 1/4" NC heX * = * = v 1 e asentonncreennsanaeess?
15 . C 14534 BUMPER~ S€ats *« - v v n ettt it iiinennnnneaa @
16 113- 441 = BOLT - 1/ YX2-1/4" NChemg v s veemcnnad e inanan
©0 18 ©118- 447 . BOLT - 1/2' x3-1/2" NCheX s e vcreennnnuunannaina, ., 2
£ 17 113- 424 BOLT - 1/2" X 1" NC heR # = »we s v ot toennasuannnnnnnees?
18 192 23 LOCKWASHER - 1/21 v+ v evienunenuunneanainsnnnurid
19 C 14258 LEVER ~ shift (used prior 10 §/N 9641001 «+ e v vvaseyaan.. 1
- 19 C 15455 LEVER - $hift (used S/N 9641001 and after) - « - + = = s 02 s v s u o 1. - K
20 3 353~ 157 ° SLEEVE - loCK pin® = = ¢ s s s e caensaannecnacesnniannaal
721 Yo 14517 SPACER_cushioﬂ....~.'......,....................1\ >z
29 ¢ 15410 CUSHION - TUDDET ¢ = = » e s s c s s s s s e arcnresnsconevnness B
23 131- 176 NUT -lock 5/18" NC heXx Z.P,e» s s 2 st v veancnnenmannee &
24 195__ 521 WASHER 5/16"ZP Tese e .o-.--------.--.4.
- 25 111- 202 BOLT - 5/16".x 3/4" NC rd, hd,, square neck = s« cvas... 4
26 C 15398 HNGE -seat R.H, "+« s ¢ s 0 v vt ossnseroraenceseenesl
26 C 16255 ° .HINGE - seat L.H,++ +« - - She et ee s ar et aan s I | -
" 97 195~ 2021 . - WASHER = 5/16"« « e o v vu v e e ae e e -
C'"‘ ) . . R
: . .
. L
' o ) :\:
N I . b
Printed in U.8.A, ~ * o . , | March 1976




30

CASE 444 COMPACT TRACTOR

31

FRONT AND REAR WHEELS
REF. PART NQ, , DESCRIPTION ; REQ'D
1 C 10317 ' WHEEL - TEAT "+ vt vmrssnaccnnasunnnns, R I I
2 A 30064 "BOLT - rear wheel -+ ¢ v-reennan.. teaeaas veaaaan 12
., 3 C 12081 X WHEEL ~front ==+« == =5 LR S L A
4 219- 403 FITTING - lube = = » « » I T
] C 12:10 BEARING - front wheel (inner) =« «««--tuuuuus Faewnas v 2
6 C 12111 BEARING - front wheel (Quter) « - = -ss e« teeeussan. .
T C 12370  CAP- prlastic, front wheel -+« « - e s st e mcnt vt ann. a2
8 A 70062 CAP - hub, front wheel {optional) = =+ + v v qs v ee.n.. cesaig
FRONT AXLE
1 C 18813 AXIE ~front **saseen- t e e S eeaaas e e s 1
2 . C 1437 SPINDLE - right hand -=----- vt Trrtas e +-1
3 C 14318 SPINDLE - left hand .+ =< -=-~"" et e A |
4 138~ [4]¢] PIN - rplle c 2 e an e L ¢ & 8 amr e “ s e amw v e e . 2
5 C 13605 BALL JOINT - 1/2" L.H. thread® = =***>** == M S
- B C 137186 WASHER-thrust""‘“"""‘ ..... e e s 4 aae o rre e g
T 219- 404. ,FITTING-—Iube"""' ..... LR S e e re e -3
8 ~ C 13106 COVER - lube fitting =« « >« =+« -~ e LI IR +---3
9 132-" 311 .~ PIN - cotter 5/32" x 1-1/4"- -+ - -". reerrresdaenn e 2 -
10 C 12975 WASHER - wheel spindle - -+ - R I LRI I 2
1T A 30881 WASHER - wheel spacer«» -+ - - SRR R IR
- 12, 187- 1046 BOLT - 3/8" NC indented hex head « s.o ~ s v v d'e s e e e v ne vz 1
13 © 12102 ° BALL JOINT =~ 1/2" R,H, thread «--... teaeea Pe e 2
*4  192- ~23 LOCKWASHER - 1/2" Z,P, » v« o s = -2 24 R R 3
15 129-. 125 NUT - 1/2" NF hex R.H, thread « - » « « IR ceeaan 8
16  129- 325 NUT - 1/2" NF hex L.H. thread - - » « « I R 2
17 C 14333 TIEROD + ¢« cvonnanmas e e e e aaaan fcerreaaal
18 C 14332 ROD-(_irag]_in_k---..-..---. ........ R v a1
19 C .12003 PIN-axle pivat « « st s 0 e ceannresnunnannsnas e e 1
[ P
v
Printed in U.S.A. March 1876




52 . : : 3 - , | ' P _ '~ CASE 444 COMPACT TRACTOR S S

STEERING GEAR

A
-— - ) N . ;.’
REF. PART NO. " DESCRIPTION " ) REQ'D
1 - L 15282 CAP - steering wheel . .. .. I T 1.
2 ‘A 70058 WHEEL - Steering « « s v v c v ottt e me e e e vnmennss . 1
3 25-7 1510 ~ NUT - jam 5/8"+«+ e e e uw.. Pt e race e IR 1
4 C 14194 SHAFT - steering ... ..l iniininnnninnnrnnnnnenl
5 C 18011 SUPPORT - BleeriNE CeaT & it it it e e e 1
- 6 C 14200 - PIN-pivol...o'vvnnu. .. et et rraaces e nennean 1
7 C 14201 WASHER - shim © .. vt nnnncn.. et e .4
.8 131- 1112 - NUT-]am3/4“NChexancoZP....................‘.1
‘ 9 G 49048 WASHER.: ¢ ¢ v it e ettt ennnnnccnancenneas et e 1
~ 10 192- 20 LOCKWASHER ~ 5/16" Z.P. v0v.vu.n.. T 1
- 11 113- 102 BOLT - 5/16" x3/4" NCREeX s v v v eseerennennnnsennnni.l
12 C 14990 GEAR - steering « - v v v i vt i vt i ennnn seeaan SRR L
13 A 31220 R[NG-externalretamer...............“ ...... PRI )
14 A 30881 WASHER v v vvnncn i e iinneennnn. S 1
15 113~ 104 BOLT. - 5/16" x1-1/4" NC hex .o ...liiTIIiET ... 3
16 192~ 20 LOCKWASHER - 5/16".‘ ........ e reeaaan PP
17 129~ 102 ° NUT - 5/16" NC hex. et eee e, 3
18 . C 14343 WASHER - Wavys o« v v ie v i iinnnnnnnnan Ceaaan e meanns 1 .
19 . Cc 12128 ° BUSHING - f1anged Dylon. = v v v v v v s e s nsn s oo 1 .
20 219-. 404 - FITTING = UD€ « ¢ o o a o v v v vnsdenesnnannnns e .2
21 111- 131 BOLT - 1/4" x 1-1/8'" NC rd. hd., squareneck. ,........... 2.
22 193- 57 LOCKWASHER - 1/4' externdl tooth ., . ... e men e 2
23 129- 101 NUT - 1/4" NC ReX Zi P. e i 4 i e ittt tte e e e e anenns 2.
W 19562 .  LOCATOR AND NEUTRAL SAFETY SWITCH ASSEMBLY ...... 1
L4
R \~/
H

Printed in U.S.A. . ' - - March 1976




- CASE 444 COMPACT - TRACTOR : - |
BRAKE ASSEWMBLY
REF.PART NO. . '~ DESCRIPTION ’ ' . REQ'D:
1 C- 14950 : PEDAL - brake (Used §/N 9635046t09641001)......;......"1’_-’
1 -C 14268 - PEDAL - brake (Used priorto S/N 96350486)- ---g.......,...l;
2 C 12604 LOCK - brak9°'-"-"-°.°"—---------;;-"'---"'1
.3 C 13357 SPRIN_G brake lock * =+ ++- Terrsss e edre s, -1
.4 C 14918 ROD -Drakes*® s rsseaecact i aansnsrencsessnnnasdal
"5 A 11538 RETAINER_emerna]_ -o..---..-.-'-'--oo--‘-r-’-o--'--‘i-1'_
8 195- 533 . WASHER - 1/2" Z.P. s+ e v v onns seesrenvesenndriuanianl’
) 7 C 12115 WASHER - l/znwav-y ...... -_-‘. --._---.--.---r-.;:--.--.--1
8 C 12612 SPRING - brakepedal---'-"---°"'---'---"-‘-'-'-"1_'-
8 . C 14945 RGD - brake..............................H....._.17
.- 10 C 14944 ySPRING brake pedal «««-s+srean Fsenann R I |
- - T ; i1 .132- 321 PIN - ‘eotter 3/32" x 1" '--_------:-----?’----'.-'.---'------'1
’ USED ON MODELS PRIOR TO S/N 9635046 - : USED ON MODELS 9635046 TO 9641001 12 .C 13863 ABM - brake +=+-- R R L R R T A
" - .- . . 13 C 13866 SBHAFT ~brake »«*seseresnniensaisvesnsasnssseenasl
1 14 138- 96 . PI].\T-'spirol.'i/lS":x*l“ T T
! 15 C 14187 BAND - brakes +«+++vus. srecanean R R R NN
G 18 ¢ 13526° PIN - clevig s = s eneonan "hs e s e s seennmnaa vesenee B -
17 132- 310 ;, PIN-cotter 1/8" X 1" sve e s et ssonencenansvunnensesl
18 C 16305 ' LEVER - brakelock----------.-- ..... IS A A T |
19 C 15632 PEDAL - brake (Used S/N 9641001 and after)--,; ...... PP |
20 195- 104 WASHER - ‘?/16"ZP-~------°_- ..... reseseneieinea 1.
21 213- 4 CLEVIS - 3/3-r............_...‘.. ...... .............1
3 22 141- - 4 PIN - clevig e+ » = « teseuvesa R NI R R s esenaa a1
23 C 14942 LEVER brake lock (Usedpnortos/N 9641001)... P |
LY
i .
l ! - .
| )
¥
H
= Printed in U.,S.A.. = - . ' _ » April 1970
. B . X . .c ' - e R
\ N I - J '

e



TRANSMISSION AND FINAL DRIVE

EF. PART NO,

C 1370
C 12713
C 12540
D 31945
C 13241
C 13385
221~ 4
C 13266
C 13211
c 12723
126-. 128
C 21514
138- 2043
C 21513
B 52144
, C 13196
Cc 13197
A 50096
192- 19
113- 1
C 12725°
C 14519
C 14168
C 14644
C . 12551
C 12552
C 16295
*C 12558
*C 12557
C 12558
C 12560
R 17820
C 12561
T 131~ 366
C 12718
C 14223
- C 12965
C 14222
C 13261
C. 13360
. 192~ 23
113- 424

CASE 444 COMPACT TRACTOR 37

DESCRIPTION - T REQ'D:
C'ASE - transmission =* e« - R R T ‘1
BEARING - flange’ « =+ e d s s sneececsun Ceeenne seeaeasl
" BEARING - sleeve «» >+« Feee e sersenns CICRNIE
SEAL ~axle. »=*%===r2=% 32 ".......’.' .............. 3
BEARING - sleeve ==+ ** v R W A I R R 1 .
BEARING - slegve »* v -er v+ sra e aean . RIS I
PLUG - filler and' drain 1/2" =« s *as e L LR 2
SEAL - ghift rod *=*s*» ==+ ee s e s seas D |
BEARING - I'Oller, mpuf_ Sha_ft ---------- L S 1
CAP-shiftrod s »»*=reseccecucarees AR LRI R |
~ KEY - Woodruff, brake idler «--+cvsv» -« MEsesassaes -1
SHAFT - axle, short R,H, =c+ccvreveccse PRI I T |
Pm_spimll/4"x11/16'f DR R R R R I N N I I R R ._-:1'
SHAFT-.a}ﬂb,longL.H. .....;.._.._...............,‘...._1
RING - retainer, axle ==+ * v e v D R A N T B R I T R, 2
GASKET - trahsmission COVEY "**ssanannanssas v e s o]
COVER - transmission === ¢s s 222 taasaersss. .......“.__'..1
"BREATHER - transmission <+ -+~ -~ r e s e e "t vesasa 1
LOCKWASHER - 1/4" .....-...’............‘.‘...:..".ﬁ
BQLT - 1/4" x1/2" NC hex++vvieesssen R CRERY
FORK - ghift »resrrrsvenss EEEERE . aaan csms s 1
ROD - geai- shift ------------- R R R R R S 1
RING - retzining * -+ =~ -~ - L * e s e s em s ‘et e ]
GEAR - cluster input ==+ +ccsesssctccrcans vee s «1
GEAR-high41tooth R R L I IR I R, |
GEAR - low 55 tooth « =+ » « R LN IR Y aeere]
KIT - differential case (Includes references 34.and 35)++ = sam s o1
GEAR - d?gerential pinions s+ cecsrene Teesraneren s saa 2
. GEAR - differential #~«+===» ==+ IR re e r.'...‘..z
WASHER - pinion thrugst ~ ===+« ++ mearsss s s es st e 2
Iy - differential cross= ** 4 » v 2 s ¢ s s 00 v « s e aveesnae ases]
. PIN - differential cross lock * ===+ sssssssenas Pesee e 1
SCREW - 3/8".x4-3/4" NC hex capsesrsersvenaancns EENEY JE
"NUT—lock3/8“NChex. ........... tesaseas s e vvvwasd
WASHER - differential - SRR M e s as e taa e « 2
WASHER - spacer ==+=+* R L T N T . .U‘_AR
GEAR - brake idler *++ <™=+« rtsssassaassarssiasna]
R]NG-retainer,brakeidler-----------j ........... T |
BRAKEDRUM:: -+ «s++s8 28 cauveua perenecan . s T |
DRAWBAR - +---- he e b e mae W r e e s ke s e E e 1
LOCKWASHER - 1/2n ZoP, + s tae e I 2.
BOLT - 1/2" x 1" NC I@K'Z.P. ..... 5 Fesevrranrenaanen 2

" * Must be serviced in sets of four using two C12558 pinion gears and

two C12557 differential gears, - < '

[



.' - ‘ . . “:v;:.:F'
) . CASE 444 COMPACT TRACTOR : ‘39 ;T .i
' . b i
HYDRAULIC SYSTEM . ' _ '
REF. PART NO, . | DESCRIPTION - ‘ - i REQ'D
1. A 170109 SUPPORT - pump mounting (Use with C14244 PUMD) «eveanaaal
1 C 15335 ° "SUPPORT - pump mounting (Use with C15481 PUMID) =« e e nevaa 1
2 113- 207 BOLT - 3/8" X 1" NC hex Z.P.e v a0 v s s .. B 4 ,
3 192- 21 LOCKWASHER - 3/8" Z.P. ¢ s e c v ueununnnn P 4 |
4 166- 561 ° BOLT - 7/16" x 1" NF ferry cap Z.Pov = o s v o nnvean Fesenan 2 M . ;
S 193- 31 - LOCKWASHER - 7/16" internal toOth « o v« e s oo, . PN - ~ J
6 W' 5063-S KEY - Square 1/4" X 3/4" s e e a'e v e vncnnen. e e aseraaa P -
7 C .14507 . COUPLING - pump drive (Repairs, page 43) (Usé with ) : !
» Cl4244 PUMPS) = # o = = n s s s aesenncsnmunannans. ernsiesl . |
7 C 17298 . COUPLING ~ (Repairs, page 45) (Use with C15481 PUMIPS) < .aw . 1~ :
8 C 15483 . SCREW -~ 12pt. 1/2" K 1-1/8"NC - v enmeanovmmnnnen. ... LA
9 A 30095 SEAL - hydraulic motor to transmission ¢ase « .. .o veace... 1
10 21B- 5062 FITTING - hydraulic 5/8" T X 7/8" "O" IfNZ =+ » e v v sya e v v s 4 : |
10 218~ 5066 |, FITTING - pump pressure (Use with C15481 PUIIPS) « o w v ve 0w 1 - i
i 11 21B- 5077 * 0" RING - 5/8" (FOr 218-5062 fittings) « + e v e v v av . ... e d : |
12 218~ 5064 FITTING - pump suction 3/4" T x1-1/16" 0" ring v+ .vv.evn. 1 . f
12 - 218- 5065 — FITTING - pump suction (Use with C15481 PUMPS)e =2 v e v ennas 1 |
13  218- 5008 "QURING ~ 3/4" v s an . serts e weessaaa e 1
14 C 14195 EXCHANGER - heat «.-... I T S A, e rsesamnesanl
15 C 16101 - RESEBVOIR - hydraulic 0il =« -«cconesean. st reeaennaal
16 C 11529 - CAP - reservoir with ingert « + v - » » teeean Ch e s i e s man e 1
17 C 11545 INSERT ~ reservoir ¢apssee-oveoccacannan R 1
188 A 70100 "STRAP - reservoir mounting « s = s » 00 -. raesast i aaas .. 2
19 173 215 SCREW - 1/4" x 1-1/4" NC rd, hd,, machine, Z.P. « v v... ve. 2
20 129- 504 NUT - 1/4" NC square Z.P, «svccnvnenuenannn tenean ee 2
21 C. 14653 TUBE -short, valve t0 upper motor port « « « « v o4 .. e, 1
.22 C 14654 - TUBE - long, vaive to lower motor port. v o« s v v, neaeeea 1
23 C 14244 . TUBE - pump to reservoir (Use with C14244 pump)e o o o o o vo .. 1
23 C 15478 TUBE - pump to reservoir (Used S/N 9641001 and after) ...... 1
5 24 C 14533 TUBE - heat exchanger to hydraulic lift valve (Used prior
Ay " : . t05/NO641001) oo v v vtvoncnnnnncenns senesnnanea 1l |
' 24 C 15451 " TUBE - heat exchanger to hydrailic lift valve (Used S/N . ’
. 9641001 and after) «« .. - R R TR |
5 C 14249 TUBE - pump to valve-(Used with C14244 pump) .« « . .. PR 1
ﬁg C 15479 - TUBE - pump to valve (Used S/N 9641001 and after) « v « v v v, .. 1
214~ 8 CLAMP -hose 1-1/4" @ s et i e tetnntanannana csemaas .. 6
& 27 C 14655 MOTOR - hydraulic (repairs on page 47) « s e s s e vaneseawneas 1 )
28 C 14244 PUMP - hydraulic (Repairs, page 43) (Used prior to 2
: o S/NO64100L) ¢ ¢ o o v v st v evsnnnnoennns “eearaeraas 1
28 C 15481 PUMP - hydraulic (Repairs, page 45) (Used /N 9641001 ., .
. anda.fter) ------- L N I N el
29 C 14613 VALVE'- control (Repairs, page 41)" * """ """ ** ===+ 1
30 C 14245 I-IOSE-B"':_ ........ R eeraas e cee g
31 c 14619 HOSE—4"' -------------------- _)----o---d-.--..'z
32 173- 528 - SCREW - 5/16" x1-8/4" NC flat head """ """ IR ** 3
33 192_ 20 i LOCKWASHER - 5/16" --------------- N TR . 3 =,
34 '129- 102 NUT._ 5/16” NC hex lllllllllllllllll v e 8 8 90 T " a8 @ 3
35 218~ 5107 FITTING ~ elbow 90° (Includes Q" ring)" """ " """ 1" 1* =" 2
36 218_ 5007 '10”RING_5/8" -..--.'..-....,."'T ....... " 2 @ a8 a @ 2 -K
37.. 114- 200 BOLT - 3/8"x1"NF hex Z.P, """ """ """ TRt 2 !

Printed in U.S.A. : ‘ : March 1976

P




_ 4]
CASE 444 COMPACT TRACTOR a1 < T
- SPEED CONTROL .
'REF. PART NO, DESCRIPTION ' ’ REQ'D
1 C 14278 LEVER - speed control (Used prior to §/N 9641001) o s e avimna]l ¢ .
2 C 16297 ROD - speed control » « s« s s« =« . 1" e ecacacannsennsan 1
3 C 12093 ’ BUSHING - fllp lock = « = o ¢ o s @ Te o wle s v IR s s e s e 1 .
4 A 37247 KNOB - speed control S LI I PP
5 C 12127 BUSHING ~nylon e e« c e e vvvu v, EERRRR R PR |
6 C 12168 JOINT -hall. st vt e e v eneus e e s e s e . rer v s 1
-7 192- 20 LOCKWASHER ~ 5/16"ZP i e e Je e e !
.8 129- 102 NUT - 5/16" NC hex Z.P. . . .. .....2.. et 1
: 9 J11942 SPRING -~ COMPression. o . ..o .. g? ................. 1
10 C 15633 LEVER - speed control (Used S/N 9641001 and after)s « « « « eenl
11 195- 533 WASHER - 1/2" e 4 i it it ettt r s et v nnnosones Aressavas 1
/ .
v o ¢ j
HYDRAULIC CONTROL VALVE
.. C 14613 VALVE - hydraulic confrol e s s o o e e vveusannnnnnnnn... 1 )
1 C 13612 PLUG - adjusting - v v oo vnvnn.. et 1
2 16905 , - SEAL - "0 TiNZ . v v v e v o . e P
3 C 13515 . SPRING -relief « v o vreues e e s asanmaa tecenpsraoaal
4 3 211- 10 ‘ BALL - steel 11/32" « v v v v v 0 un . se e s e s saa c e 1
5 7 C 13510 SEAT — DALl + « s coe s v e v s s mnenoeannnsnonensnnnnns 1 3
6 A 21891 . SEAL-"0"TiDge-+een.nn. Ceeeeaatirenetaneas el . N
7 NSS . SPOOL - (Order C14613 valve) v+ v v v au . R 1
8 C 13514 = SEAL - quad ring « « v oo nennsa. e eaeenane PIPIPIP 2
9 . C ].35].3l ' RmG’ - retamer L R L e R R N N N N I I I 2
10 NSS X BODY - valve {Order C14613 valve) ................ . |
1T 221- 12 - PLUG 1/ NPT e s s s v e nacacannams “eaennsea e e 1
o N l Y
w
“LLor
(»\ ‘ , _ . . ‘ . .;.\ - ( _";&’
Printed in U.S.A. - ‘ ‘March 1976 ‘
. .
.L =




az

=

ALY

~
)

L]

CASE 444 EOMPACT TRACTOR

HYDRAULIC PUMP

DESCRIPTION

+

Priqted in U.8.A. .

REF. PART NGO,

1 C 14244 PUMP - hydraulic (Used prior to S/N 9641001) .

2 13- 650 BOLT - 3/8" x 3-1/8" NC hex (C14244 pump)

3. 92- 6 - WASHER - specials =« s v o v s s s enuns s e aane
4. C 11644 COVER - rear, pump body« « « e s oo v 0. i

5 C 14923 SEAL - DU COVEL « s v v v vssrnnconannn,
6 A 35956 .  BEARING - DUDD SEAT =« « ~ s s s 0 e wunn. cean
7 C 11642 \ GEAR - pumip drive s s o v s e v nnun.. e

8 C 11643 GEAR - pump driven « « v v i v i e e temenann

9 126~ 127 "KEY - Woodruff #6 « o oo v it elininnea. .,

10 NS5 ! * BODY - pump (Order C14244) .. ... ... .

11 A 72001 + GASKET - brass, front cOVer .............

12, A 72002 SPACER - gasket, front cover ...... resee e
13 - 4 72007 . COVER - front pump Body e « v v o v te v v v nww..
14 G 13827 SEAL - pump shaft R R

~
-PUMP DRIVE COUPLING
18 C 14507 COUPLING - pump drive (Used with C14244 pump). .
"19  83- 55 SCREW - 5/16" x 5/16" NC socket head set . . . .
20 NSS - . HUB - half, 5/8" diameter bore (Order C14507) .
21 C 15036 SPIDER - COUPHDZ+ + ¢ « « = = = « «
22 NSs - - HUB - half, 1'* diameter bore (Order C14507)- - .
. )
L.

.
.
v e
. e D)

LI T T
.

»

LI PR B }
.

-
L)

April 1970

.



SN | L.
.l —
| '
as ‘ : T , ' o | _ ' CASE 444 COMPACT TRACTOR . a5 - LT
| R - _ : | E ‘HYDRAULIC PUMP ST
s - SR : R : REF. PART NO, - ‘ . DESCRIPTION - ° REQ'D.
] 1 C 15481 PUMP - hydraulic (Used S/N 9641001 and after) ' ‘ -
- 2 C 15729 PIN - dowel : E 2
: 3. cC 15730 . COVER - rear’ ' o1
. ; : 4 C 15731 © | GEAR ASSEMBLY - driven- 1
i 5 C 15732, .  "QU"RING . 2
6 C 15733 * BODY - pump K . ; o . 1.
; 7 C 15734 . COVER - front : 1, -
_ : 8 - C 15735 SEAL - rotary ' . 1
. 3 9 € .18384 GEAR ASSEMBLY - drive " ' 1.
‘: 10 C. 15737 PLATE - wear - B 1
s . E 11 C 15738 SHIELD - heat 1
12 C 15739 GASKET 1
13 C 15740 SEAL- 1
14 13- 540 BOLT ‘ _ 4-
] 15 126- 11 KEY - 1/8" x 5/8" Woodruff ~ - 1
L] -{' )
‘ ~ o ’ : ’
f P B -
i - PUMP DRIVE COUPLING o
1 C 17298 - COUPLING ASSEMBLY - (Used with C15481 pump) 1
2 NSs. . HUB - half 1/2" diameter bore | : 1
3 NsS .. = HUB --half 1" diameter bore 1
_ - 4 C .15036 SPIDER ~ , . 1 -
: 5  83- 55 "~ SCREW - 5/16" x 5/16" NC socket head set |, 2
= - ’ N ‘
s » LR ‘
. - ! ;
- c. ) :: /' i
! L
. . ; ) ‘
| 3 ; -
| .
o _
\"\j\ \ .
KTL, . l ) - S -
. ! .
) E 0 . - _ . Printed in U.S.A. S March 1976
. . ‘ L o | : :
. b ' i
@v N ) - .:l ’ ! * !




Bl N — R e
1 - - — i i o
- 'I- g, J . / S;’;c- - - PRV
a6 o o . ] : :  CASE 444 COMPACT TRACTOR ' 47 R
. - i : o - ‘ HYDRAULIC DRIVE MOTOR
' ‘REF, PART NO, : DESCRIPTION : - - .REG'D
! ' C . 14855 ~MOTOR - hydraulic, 444 . .\ . v e e v venvnnvenvnnnnn.. 1
‘ 1" . L 30854 ~  RING-retaining ... ..........%.. P
g ‘2 Nss " BPACER - (Seekitbelow) . |, .....0.iveenveneesnna 1
3 NSs . - . SEAL - 0il (See kitbelow) ,.,.......... O |
; 4 C 14827 . HOUSING'ASSEMBLY - 444 |, . ... .0.uiveveensenae 1- 8
0 5 C 14837 ENDCAP ™, .. ....... Ceiereaabeanann U |
! 6 Nss' - SEAL- (Beekitbelow) ... ..viuvevruennnnnnnanens 2
7 C 14828 . SHAFT ~ coupling ,.... S |
J' \ B Cc 14829 - DRIVE LINK =444 ... .0 0terueroeeanannenans l
9 C 14830 PLATE - Weal . .. v evvena B, ases 1
10 ¢ 14831 =  ROTOR ASSEMBLY =444 . . ... i envensnnanii
_ 11 C 14832 - PLATE - manifold ,,.......... eesenraraenaaa . 1
12 ¢ 14833 MANIFOLD |, vevwnnnsonannas iesieaeanensaa 1
-~ 13 C - 14834 COMMUTATOR AND RING SET .ot vvvevevevannenaas 1
14 NSS A RING - sealing (See kit helow) ......... S |
- , 15 € 14836 SLEEVE =444 |, ..i.innenerons P |
16 C 14838 BOLT - 3/8" x 4-3/8" NF hex, 444 ., .... chesnnrecnsas T
17 NsS' WASHER - back up, .010" | ., .. ' eevnveannes weeeea 1 -
@ N o) 1903% KIT-"O"ringandseal .....cvveonnsvenaas tesesass 1
. C 19041 ’ RDIG-SQalmg --.o.‘oouo.---o-' ----- R 1
C 18038 .-  SEAL - dirt (not used - throw awayitem) ,........ seen 1 :
C 18382 SEAL ..,....0ce.. ceeisasaceranena RPN i 2 &
C 19039 - BEAL  .......... Cr e s e e e s | 5
. L | 30654 RING - retaining . ... .. .0t vnueoeenenannoanase .1
C 18040 SPACER -~ seal ., o..... P h s s e us e e s e s an aes 1
C 19467 - WASHER - back up, 010" |, .0 eenneomenana P |
, .
l
|
]
I
|
l L}
|
l -
I
]
| | g i
4 N
1 ' ‘

I

|

l .

I é

« ‘

! ;
| v I :
| ~ ' f
| \ -

Printed in U.S.A. L | f June, 1973. o




Printed in U.S.A,

CASE" .444_. COMEACT TRACTOR ) a9 -
'ELECTRICAL SYSTEM

DESCRIPTION " ‘ i B REQ'D

REF, PART NO, ;
1 C 14556 HARNESS - Wirg « s s+t v et vt nnaucenas R R 1
2 C 14564 WIRE - switch to 50lenoid (Red 8"} « « =« s s e s v v v v iosnnenn. 1
37 C. 14565 WIRE - battery to solenoid (Red 10-1/2") ¢ v v oo vt vnnvunn.. 1
4 C 14568 WIRE - battery to ground (Black 12™) -+« . . S eaal
5 C 19562 SWITCH - neutral safety . ... ..... R BRI I 1
T8 C . 14553 SOLENOID - start + « v e e v see v v vw. I RPN |
7 C 14547 REGULATOR - voltage rectifier, 12 volt - v v s e v o v v wuan seerl
8 . KOA236396-5 STARTER - engine 12 volte v« v v o ev.. Y Lot meene o]
9 C 14537 CONNECTOR - head lamp » ¢ « e oo e et sin it iiienneeanl
10 C 14554 AMMETER ASSEMBLY v ¢ v vt teureesinninesnanns EREEE
11 C 22571 HEAD LAMP ASSEMBLY - 12 volt . - . .. R R T 2
12 ¢ 18197 BATTERY - 12%0lt e e s - v v v vnunnnn BT T |
13- NSS ‘. "SWITCH - ignition (Includes key)}{Order C 17809 Kit)s « - v v vreu. . 1
14 C 12684 . KEY - ignition «...... e eceenaana. e R 1
15 C 10549 CLAMP - battery hold down. . ... ... ‘e e mesnsaaraae s 1
16 M 20007 SPARK PLUG - (Includes gasket) . . .« .. .iiunninnnnnn.. 1
17 A 27251 ° - GASKET - Spark pluge « - v oot e nenninniiiitennnena, 1
18 KOA231960 CABLE - high tension. .. .... e e d e s meaanns Ceaeas .1
18 ° KO 237038 STATOR - alternator v+ « o o -ttt avmeneean cs s e s e nne .1
20 KO 236826 COIL - ignition -~ - . .. e s e s e R w1
.21 KO 237339 TRIGGER MODULE ASSEMELY (Replaces KO236818) ........ 1
;22 C- 14538 CONNECTOR - BOQYo-« « o o4 ¢ v o e 's s e us A |
723 KO 237105 ~ LEAD - trigger module « - «vrveennusnnnan. Cree s 1
24 KO 236442 CLIP - StatoriwireS e o o e v o evurnonacan. besarratecaaa 1
C 17809 KIT - ignition switch (includes C17746 switch) « v v v v v o el
25 NS§ - SWITCH - ignition essoe-c.. cee it ecaiaanteanna e.ol
26 C 17763 KEY .....4. R L I csomennsal’
C 17808 DECAL +evuvennncons P |
27 KO 237327 RESISTOR - coil to ignition switch (22 ohm 1/2.watt) o o - v o 0 0« & 1
KO 237750 KIT - ignition (breakerless to breaker) , , ... S
KO 231281 . COIL - ignition, 12 volt . ... .vuvvueueunanns R |
‘KO 230722 CONDENSER , . ..,. e N P |
KOA235334 LEAD - hightension .. ....... .00 00enomasenn. R |
KOA231839 LEAD - breaker points |, .. ... ...0cc0nvocesnnan PP |
KOA220981 BREAKER ASSEMBLY - includes point set ;. ..0veuvenn.. 1
KO 232535 COVER - breaker . ....cvoieccnonnnes e e e 1
KO 220174 GASKET - breaker COVEr .. ... iveveennnneeeceernna 1;
KO 236829 TUBING - shrink ,....... caeuen e bae e 1
C 18100 ROD ~ DUSH |, .\ .\ omsvsonnninnssnnnnos e 1

March 1976




50

AL SRR

Printed in U.S. A,

* REF. PART NO
1 C 14060
2 .. C. 12683
3. 187- 484
4 C 10836
5 131~ 629
6  187- 1047

. C 225M1
7 NSS
8 C 14305
9 C -14304
10 "C 22573
C 14554
11, NsS
127 192- - 18
13- -129- 661
14 129- 102
15 111- 202
16 111-.- 108
17 120- 101
18 193- 61
19 193- 70
20 129- 122
21 193- 517
22 129- 27
23 192- 18
24 129~ 17
25 171- 244
. 195 101

£

CASE 444 COMPACT TRACTOR -1

ELEGTRICAL SYSTEM HARDWARE.

DESCRIPTION REQ'D
. NUT - backup3/4”--. ----- .-‘----‘ -------- _,.r ----- R 1
NUT-escutch90n3/4""------..........‘.._ .......... 1
SCREW - #10 x'1/2" se].t‘-tappmg hex Zprrrrrr e bttt 4
NUT - Speed type "MD" """+ + % eemseenenresnnessioes 2
. NUT - speed type " * "= """ *reeesnensronns. EERRER 4
SCREW - #8'x 1/2" self-tapping, rd. hd Phillips * =~ *"" " "~ 4
HEAD LAMP ASSEMBLY ““ " **** " rrrrsrcnrrnccccnns 2
RECEPTACLE - head lamp (Order C22571)r vt rrir g
BULB - headlamp """ """ 2errmeencscvccanns
GASKET head la.mp ---------- « s = -‘ - . rreenas. «- = . 2
LENS_'headlamp----------‘-..l.-'-.‘--- ----- -...-.1‘
AWETER-ASSEMBLY....----.} """‘.'." ---------- 1
" CLAMP.- ammeter mounting = """ ""***" "> ree
" LOCKWASHER - #10* * * * * EREREEEEE TR PRI 5
NUT - #10 hex " "***=**===*"* l'...-....,.., ......... 4
NUT - 5/16" NChex *""~"*=rcs+se R “asawaw i
BOLT - 5/18" x 3/4" NC rd. hd. square neck """ttt 1
BOLT - 1/4" x 3/4" NC rd. hd., square neck* " 1
NUT - 1/4"NChex ............... .‘-.......-.-1
LOCKWASHER -~ 3/4" internal tooth® =**=*-""""""=*+* S |
- LOCKWASHER - #10 external tooth * " #* =t s n s rrnaes 2
NUT 5/16”NFhexo.- ------------- ‘--.----onnncz
SCREW - special Sems 1/4“ X1/2"NChex-"""""" e st 2
NUT - #10 NF hex B4 @ e 9 2 v 88 858 b aas e men ) " 8 " NS RO RS 2
LOCKWASHER #10 -------- R AL A 4
NUT #10 hex Z P lllll m IIIII T f. a & 8 & 8 & e s s s e s 2 -
SCRE’W #10 x 1|| NC ﬂat head ------------ 4 8 A 8 8 % B s e 2
WASHER - 3/16" (spacer on lower rectifier bolt) ------------ 2

Marc_:h ‘-1 976 |




©

ATTACHMENT DHIVE

L G

~

e CAUTION=ALTERNATOR 7 7
. ERECTRICALBYSTEM - .
LOMEONNECT BATTERY OR REGULATER -
FWHEN BUICK GHARGING QR BTANDINDG. -

UNUSED FOR EXTENDED YIVIE PERIDOE.

7 AEFER TO OWAERS mMAanUAL @

GABSOLINE

alL anLy

QOOOO000000N0Owy
[
o
o
(=]

Do =-J0R ik

3]
—
—
o
-]
—

REF. PART NO.
KOAZ36396-S

KO 236564
NSS

KO 236571
KO 236575

KO 236594
KO 236573

KO 238572
192- 21
KO 234380
KO 236570
KO 236568
KO 236562
KO 236577

‘KO 238574

KO 237225
KO 236576
195- 521

KO 237143-

Printed in U.S.A.

DECALS

-

DESCRIPTION

DECAL - "CASE"...... e
DECAL - attachment drive. . . ... .

DECAL - gasoling . .... sae s
DECAL - hydraulic reservoir. . . .

- "DECAL - power Lift .. vW.uson.

DECAL - level-indicater + «w s . .
DECAL - instrument panel, small.

DECAL - instrument panel, large . . .
DECAL - hood R,H,". . . .. e aa .

DECAL-hood LH, . vcu.uun..

~ DECAL - hood, rear .........

DECAL - "CAUTION", electrical .

. STARTER
f ‘

DESCRIPTION

STARTER - engine 12 volts « « v 4 = - «
"CAP - eNA = ¢ ¢ 2 vt s vt n e a e

CASE 444 COMPACT TRACTOR

“ s s Ao

HOUSING - starter (Order KOA236396-8) +*

ARMATURE.. v v o v ... e et .
NUT - terminal stud -+ v o a v v ..

LOCKWASHER - terminal stud
WASHER - terminal spacer . .

WASHER - terminal insulating. .

LOCKWASHER - 3/8!" - . ... .

BOLT - 3/8" x 1-13/32". ... ..

WASHER - spacer ,005" . ....

WASHER - spacer ,010".......
BENDIX ASSEMBLY: ¢ + v o s s+,
BOLT - through - --.........

LOCKWASHER - through bolt -
FRAME ASSEMBLY. . s .....

BRUSH AND SPRING KIT . . . ..
WASHER - plain 3/8". v ez v ..,

BRACKET - starter support . .

March 19'?§

-

‘l L]
1] e a = &>
[l e N e el

L T N N )



hydraulic k;:lriVe

. : i ATTACHMENT LIFT

IMPORTANT: SPEED CONTROL pausT ‘|aE " Ty : Lo

' NEUTRAL WHEN STARTING €NGINE ’
CAUTION: SUACE TRANSMISSION ry LOW ©

. RANGE WHEN OPERATING DN INGLINES ;

ATTACHMENT DRIVE

UL ol LI

o ci' ‘@_\’_ GASOLINE

DNLY

. AYORAULIC RusERVOIR

OIL ONLY

CAUTION-ALTERNATOR
'‘ELECTRICA SYSTEM
ONNECT BATTERY DR REGULATO

LWHENGUICK CHARGING OR'STANOING

. REFER TCI OWNERS MANUAL

]

o

CASE 444 COMPACT TRACTOR

. : DECALS AND TRANSFERS
o ] . (USED PRIOR TO S/N 9641001}
h | r -
A REF., PART NO. " DESCRIBTION
T 1 C 14228 DECAL - instrument panel, large , . ..........
2 C 14559 DECAL - hood stripe 444 R.H, ., . ... .. ....:.
2 C . 14560 DECAL - hoodstr:pe444LH L.
3 C 14545 TRANSFER -'PK 444 ., .. ... . f e eie s e
4'-, - 14540 TRANSFER - hydraulic drive . _ ... :. et e
' 5 C 14067 ' DECAL - attachment drive . , . e e
6 'C 14068 DECAL-—gaTsoline...:.............‘.....
7 C 14539 DECAL - hydraulic reservoir. ., ............
B C 14827 DECAL - e
9 C 145661 DECAL—Shﬁtrange....’..............'...
* 10 £ 12508 - DECAL - level indicator, , ;. . P e e e rennaa .
"11 . C 14563 DECAL - instrument panel, small, ,...... .
12 C - 14548 DECAL - stripe, rear hood + v v s ouen.. .. .o
13 C 15133 DE'.‘CAL battery "alternator caution . . « o s s ...
L &
_ i
_ 4
i
J )
Printed in U.S.A, - -

55

.
.
.
.
»
'
.
.
.
v

L

. .

. »

» .

T ] . .
s " ¥ W s .
. .

.
.
.
.
.
v
*
.
3
.

LI L I R T S

i a & & = »
n—u—‘Hr-Hr—-n—tHb-‘-'t\:r—-r—n—tHU

April 1870

$ ey



b

MODEL F30 HYDRAULIC LIFT

REF., PART NO.

1
2

G 14466
NS§ -

C 14489
132- 310
C 14481
138- 96
C 14492
C . 12578
C 13744
C 10898
187- 1036
C 14491
129- 601
113- 4

-129- 101

4

192- 19
C 15080
C 12675
221- 412 .
C 14629
218- 5007
C 14533
18- 1057
25683
141- 2
132- 5
C 14470
195- 541

129- 107

113- 207
182- 21

,129- 103

A 30881. |

113- 219
192- 21

129- 103

Oa=0000

126- 119
C 12876
C 14153
141- - 56
C 14528
C 199711
16098
16097
15970
16095
29- 400
15449
16099 *

CASE 444 COMPACT TRACTORc;}

. BOLT - 3/8" x 1" NC hef

- WASHER - lift lever <+ - - -~

'NUT - 3/8" NC hex Z.P.

DESCRIPTION

‘

PANEL - valve mounting *=+*+ v ente-ccdicen.,

CROSS SHAFT ASSEMBLY.{Order item

46, 47 and 49)s - e tar e

LEVER - cylinder lift (Uséd prior to 8/
PIN-—CO‘EIZEI‘I/S"XI”Z.P. ® e s r e r e s e s
COLLAR - cross shaft (Used prior to 8/N 9641001)-

PIN - roll 3/16" x 1"

BRACKET - link adjust (Used prior to S/N 9641001).

GRIP-].EVEI""'""'i“";'“"‘""""'

PIN = clevis 1/2" == ¢« ssvess

Pm_saiety-----.-r--.--‘--...-.a.q-.---
SCREW - 1/4" x 1/2" NC hex self-tapping * =3+« » «
LINK - stop (Used prior to §/N 0641001)= == ==+«
NUT - wing 3/8" NC Nylock (Used prior to §/N 9641001)

BOLT - 1/4" x 1" NC hex Z.P. -
NUT - 1/4" NC hex Z,P.»****
LOCKWASHER - 1/4" Z,P,* - +
HOSE - 11" I T
HOSE_ZOH L
ELBOW - street 1/4" NPTF » -
HOSE - pressurg--=- s »*= ==«

‘HO|PRING I?l ----- ..q..---
TUBE - cooler{Used prior to S/N 9641001}

FITTING - 90° 5/8" T x 3/8" NPTF - -

RING - retaining

PIN - clevis 1/4" === receen.
PIN - cotter 1/16" x1/2" =« -»
STUD - cylinder pivot = ===+ .
WASHER - 5/8" plain -~~~ - H

NUT - 5/8" NC hex Z.P.

LOCKWASHER - 3/8" - .
NUT - 3/8" NC hex > *====~=-~
WASHER - spacer *®====----
BOLT - 3/8" x 2" NC hex Z.P, -

LOCKWASHER - 3/8" Z.P.- - = -

KEY —-Woodruff # 11 » =« =« «« -

CYLINDER - hydraulic (Repairs, see

VALVE - lift (Repairs, see page
PIN - clevis 1/2" s e 2o s s nnuen
LEVER - pivot -+ ¢ = -r = »o s

LINK-stop ----- ‘e e ooy
BRACKET - link adjust =« + =+«

LEVER - cylinder adjust - -.» -
COLLAR - cross shaft =+ -
NUT - wing 1/2" N *
TUBE - cooler « » = =*+*>== ="

CROSS SHAFT ASSEMBLY .'._ .-

LR R N R Y

s 42, 43, 44, 45

9641001) »++ » - »
e e en
page_59)' ----
59)---....'-_-------;
" 5 2 0 4 gd a8 s e ae
Mirch

- 57
REQ'D
..-..1
R |
meea ]
.---1
-.‘--1
ocrnll
..-.17‘
-...1
s 1
.";'1
R
----1
N ]
seee 3.
crse 3
II..3 .-
R |
CECRE R |
...'.4,
--q.l
ICRCR |
---.1
v 2
P 1
Teea 1
6-..2
.--.1
.---2
--.--.1
rene 2
N
....2
- - UAR
reea ]
.-’-.1
....1‘
.--.1.
vese ]
-.-.‘1
--..1 '
.--.1
co-.l
----1'
...-1‘
.---1
:---1
-.-.1
-.-.1'
[ 1

J
1878

e
A




A . .

CASE 444 COMPACT TRACTOR . - B9

| -4 * -

' C12676 LIFT CVLl-N_DER
REF. PART NO. . DESCRIPTION ' REQ'D
1 C 12880 ROD-cyhnder..- ..... S R esaenan feeann eeesl
2 C- 12883 HEAD - cylinder ...... A T T T feevnl
3 C 12884 HEAD - cylinder rod end - - - - » D TR T T T |
4 C 12885 TUBE - eylinder & v i it it i vttt e en s eenaneneenennennes 1
3 - C 12385 CLEVIS-rodend ....... R R T R I T, 1
6. A 27577 "O" RING-1-1/2"0D ,....... fr e cesianas cesesnd
7 A -.27410 "O"RING-3/4”OD........'..... ....... canenen ersal
8 C 12903 ‘WASHER-backup.u........................I......2 :

’ 7 C-14153 DIRECTIONAL VALVE
' ' o / .
1 Nss BODY AND SPOOL ASSEMBLY « v vt seeseranenionnnnnl
2 C 13200 SPACER ++... e eaeenaaa .
3 C 13201 CAP-end «vo-ea- -...................._-........ .1
4 195- 521 ° WASHER - p1am3/a"........................ ...... 1
5 195- 510 - WASHER - plain 3/16™ « « e v e e n e o e h et erieaeaaaa]
6 193-" 524 _ SCREW - 'rd. hd. slotted w/ext. lockwasher #10x3/8” NF - .21
7 C 18850 SPRING—return‘.... ....... A .1 ,
8 D 40816  SEAL - "O" TDZ - sce s s aanrocntanatacnononoennnens?
O ¢ 211- 9 BALL - steel ««vevesncnnn- s e d i eesmensaareneeal
10 C .13203 SPRING -~ Feliefs oo v vnnnn- R T T T I e |
11 C 13207 SCREW—rellefad].’?/16”x5/8"NC e |
12 C' 13204 - GASKET - reliefcap ...... et s e e T |
13  129- 531 CA‘P-aCDrn'T/IS”NF........‘.....................1
14 169- 146 SCREW - fillister head #8 X 3/8" NC Z.P. . .. © s v v e vevneee.
‘f’ "-1
Sy
! -

> . “

Printed in U.S.A. f ) " 'March 1976




60

¥

3,
T

2

'REF. PART NO.

"

CASE 444 COMPACT TRACTOR . - er

MODEL D10 WHEEL WEIGHTS

NSS WEIGHT - wheel 15" & 16" (Order as Machinery Item)' Temeese g
111- 530 BOLT - 1/2" x 2-1/2" rd. hd,, square neck NC Z,P, = *+---- ]
111- 531 BOLT - 1/2" x 2-3/4" rd. hd., square neck NC ZRr e
92- 8 LOCKWASHER - 1/2" 2. P, s s v e s asvanetnsanananss .o
129~ 105 ] NUT-l/Z"NChex----------'-----' ....... ceelan

n o QDo

. - | " TAIL ‘LAMP

A 20965 - LAMP ASSY - flood and tail.

1 T
2 B . 50255 MOIDmG-lampretammg........................1
3 10934 .-‘SCREW moldmg..........,........,..,.-.........1‘
4 A 40855 - "LAMP -sealedunit .. ..ot neienrnonncncerannneal
5 B 50223 BULB-redlEC.P.lZvolt...,..........,.-........1
4] B 50373 WIRE—switch....,..u..‘.,...'....:............2
i 173- 73 SCREW -~ Wire o v vt iernvansiennronsacncsnnasonnd
-8 193- 4 WASHER-1/4"lock.............-._.._............2
9 NSS , SWITCH(OrcIerA43182k1tbe10w).‘....................1
10° NS§s - KNOB - switch (Order A43182 kit below) « s e s v v ereasraaa’l
11 B 50224 NUT-SWltch,..................,..............1
12 . 10927 SPRING -terminal « v v vcovwervononsosnavrnvnnnensl
13 NSS BODY + oo ovennnonnonnnsnsnneoncsssoninennanal
14 B. 50293 TERMINAL - wire cecrerttsoraoataaseasrsaneanal
15 - 129- 105- NUT - 1/2" NCHEX « v e 6o ovannnennsnennsonenannel
16 192- 23 WASHER - 1/2”1001{................,.....;.....Q;,ﬂl
17 10923 WASHER - bearing ... .. r s e s s o s esesovessannares].
18 113- 209 BOLT ~ 3/8" x 1- 1/2”NChexZP..n.............‘......'1
19 192- 21 LOCKWASHER ~ 3/8" ZP ¢ st v st nvevnoanssoeansnnnanasl
20 129- .103 NUT - 3/8" NC he /8 |
21 A 34046 BRACKET - moun%g,talllamp R
A 43182 ° KIT-sw1tch talllamp(mcludesknob) I T I |
%

Printed in 1.5.A, ‘ o . __ - * March 1976

£



62

wm-amcn.hmmr—nw

EF. PART NO. _
©.C 14977
219- 405
C 14722
C 14724
138- 309
132- 91
195- 541
C 14715
. € 14901
10 113- 118
11 131- 176
12 B 52118
13 A 30338°
14 € 14725
15 C 14717
T C o 14m2
16 C 14703
17 C 14709
18 C 14710
19 138- 59
20 C . 16128
1 C 14977
2 C 14975
3 C 14976 .
4 132- 310
5

CASE 444 COMPACT

TRACTOR

b DO R b DD b G0 B O

-MODEL F26 THREE POINT HITCH
FRAME, LIFT RODS AND ARMS

DESCRIPTION ’ REQ'
"HITCH PLATE ASSEMBLY .« ... .u'vutueecnennennsn. ves 1l
FITTING - UD€, . ottt it ainireeiaesineconiannn. 2
NUT -liftrod........ e ee v a e s e s et asenesinnnan 1
ROD ASSEMBLY - R, H. lift . ......... e ren s esaaens venl
PIN--roll 1/4" x4" . .. ..:u.... e eveneeane Yrseneann i
PIN. - cotter 3/16" x1", ........ et ennaeene s c.a B
WASHER-plain B B et iaeana. . “e. d
ARM - Mift .. iy it e ennnnea e s e as e st e aereens 2
P CHAIN - 5tay 10 linKS, oo v i's e et ve e ne e ennonnaneon,. 1
BOLT - 5/16" x5/8" NChexZP . ....... Cesrsenenes . 2
NUT—IockB/lB"NChex....:.... ............... “es
PIN-KliK . .0vse e Y edresanr e f e e v as s a
PIN-Klz.k.
ROD-TL H. ILft ........ cecaannns t b ensasanarne i
PIN - CleViS 4 ittt it it s iasen e encensnean Ceeae
LINK ASSEMBLY ... vceevoenennnn R
CENTER TUBE ASSEMBLY., ,........ s s ecaacanns “es
BALL END ASSEMBLY - R. H. thread ... :......... voo
BALL END ASSEMBLY -'L. H. thread .., .. .c0.ot.. “re

PIN - roll 1/8"'x7/8" ....... e conrenan
PIN—.c]_evis5/»8”x3"...--. ...... B e e s s enr e

H * r

CYLINDER AND. DRAWBAR MOUNTING

118- 417

Printed in U.8,A.

HITCH PLATE ASSEMBLY

PIN - lower cylinder mounting _ _ .

PIN - upper-cylinder mounting
PIN - cotter 1/8" x 1"

-

[

L A N N N RN R

1
[

April 1970 -

L8]



CASE 444 COMPACT TRACTOR - 65 o R
MODEL F26 THREE POINT HITCH AND
MODEL F27 HITCH ADAPTER :

. R - HYDRAULIC CONNECTIONS AND COMPONENTS
: ; o - REF. PART NO, DESCRIPTION | : ) REQ'D
- 1 - 221- 1130 NIPPLE - 1/4" x 7/8" NPT +.. 48 e s s ai st eseecaaa 1
2 221~ 1422 TEE-1/4" NPT....u.eeuosoroioiiliiiioiiloooi]
o : 3 218- 455 FITTING - hyd. 1/2 T X 1/4" NPT » + % v s e v e eanesovennns. 1
il 4 C . 14979 HOSE - hYdI‘au}.iC LA B N I N L o ------ L * e 1

/GD 5 221- 1375 ELBOW - 90° X 1/4" NPT v v o aunnnninttnenmesennenn. 1 .

. 6 221- 1139 NIPPLE - 1/4" X 8" NPT v v e o s nnens s et ORI I
| 7 C 14700 . CYLINDER ASSEMBLY «vcevveurnnnn. heisseiereren 1
_ 8 C - 14970 SEAL ~ WD+ » o ¢ = =« o v oo v eononnensnnnn. cheeen ]
o . 9 C 14698 BODY - cylindere s - e e v e vnniennnnnnnnanss cvasaeal
10 € 14695 RODANDPISTONASSEMBLY.............‘.........1
K 11 C 14699 - RING-Dackup +eeceacennnnnnnaa Crre e aas teeen 2

) i| - . 12 A 30971 "O"RING e v vseaneeca R T S -
[ 13 C 14692 - END OAP - cylinder « e« s sovvvunnns, serseanns O |
. I 14 ¢ 15123 KIT - "O" ring and seal (consists of items B,11and 12)-+«. ... 1
: ,f’;
o /
- :
|
' [ MODEL F27 HITCH ADAPTER.
v i 1 ’ W ! i . - .
. ‘ . A :
f 1 C 14872 BRACKET - hitch adapter. - ¢+t c vttt v vt v nnncconsennn., 1
2 C 14568 P]N - dI‘aWbaI‘ L R N L] AL L R Y R T R R I 1
"3 113~ 425 BOLT - 1/2" X 3" NCheX ZP « v vecnvonrnnnennenn M hs s ans 4
. - . .
t ; -
'é\; I'
\‘EJ
. u i
. Printed in U.S.A, . ‘ - April 1970




66

-

-

CASE 444 COMPACT TRACTOR " 67 s
F 24 SLEEVE HITCH -J
REF. PART NO. ' DESCRIPTION : REQ'D
1 C 14867 HITCH FRAME ASSEMBLY « « » + e o s s e s mnenrcacnnzunmnn 1
) C 14457 ARM — Jift » » = 2o o v v o o a2 a s e s aursavssaresuncnansnnn 1
3 195- 541 WASHER - plain 217321 s ettt s st et s e a i 2
‘4" C 10898 PIN - safety »«++or--- R L T I RN 2
5 C 14459 BRACKET - hitch mounting R, H. « - - = s - = - e mmeenn oy 1
5 C 14460 BRACKET - hitch mounting Lo H, - =« = s e v enee v 1
6  113- 412 BOLT - 1/2" x1-3/4" NC HeX ZP +eevvesarevsaccssaenn 4 .
7 192- 23 . LOCKWASHER - 1/2” TP o v v s 6 o v as o s o8 6323 esssusens 3]
8 C 14462 PIATE - lift 18VET's # s » ¢ a st s s a s s e e mnaansss et s e m e 1
9 113- 417 BOLT - 1/2" X 1-1/4" NChex ZP + -+ s+ 2u-> ERRPRIPPR 2
10 129- 105 NUT - 1/2" NChex ZP wevvrescrenns et tse et -
11 165- 545 WASHER - plain 3/4" ZP + e o s v e v e v anas T LEER"
.12 -132- 306 PIN - cotter /167 x1-3/4" -+« i et i ncnannsnanananss 2
13 113- 421 BOLT - 1/2" x 2" NC hex ZP- - . - - et gaca e 2
14 C 14568 PIN - drawbaT « « « ¢ ¢ = = o & m b e omeomea mme s ek ke e e w s ko 1 .
€ ~
s
X :
Printed in U.S5.A. April 1970




68 | ' _ , . S : ' CASE 444 COMPACT TRACTOR - . eo A
: ’ : ' - : ' : MODEL F11 SHAFT DRIVE PTO AND MODEL K
18 FRON‘T. COUNTERWEIGHT BRACKET KITS .

MODEL F11 SHAFT DRIVE PTO KIT

REF. PART NO. DESCRIPTION ; REQ'D
1 C 14646 BRACKET - R.H. mounting +...... T, 1
2 C 14547 BRACKET » LLH. MOUNEITIE + ¢ s o vt s e e uvvnnnncennnnnen. 1
3 111-" 362 BOLT - 3/8" x 1" NC rd. hd, SQUATe neck « v v v v vevrennn. . 4
4  192- 21 LOCKWASHER - 3/8" s v it v e vnnnnn et e e, 10
5 126- 103 , NUT -« 3/8"NChex ZP v v v s eeucuan. et st e et e e e 10
6 C 12692 PIN - clevis 5/8" v v i v v s v e e e et e v e st eae e - T
7 C |, 10898 PIN ~safety <ot n s e vnuns e r e as st es e 2
. 8 C. 143863 SPACER - mounting bracket ......................... 1
9 "113- 424 BOLT - 1/2" x 2" NC HeX ZP - - et v e e et es e e e oo 2.
10 192- 23 LOCKWASHER - 1/2" ZP 4ttt it e vt et in e aaeeesnennnn. 2
il C 14116 BELT - PTOArivVE « a v et et i e it isnnns ettt aan.a el
12 . ¢ 14113 PULLEY = PTO+vcuu..n.. e eraaeeneaas S 1
13 NSS PLATE - bearing mounting (order item 23). ... . vuvsu.o.. 2
, 14 € 14504 FILANGETTE -« -t et s im et ittt annnnss PR e 4
15 C 14505 BEARING—pulley..........'..................‘....2
16 111~ -362 BOLT - 3/8" x 1" NC rd. hd. square neck ZP - v v e v o cnvee.. 4
17 111- 340 BOLT - 3/8" x 3/4" NC rd, hd. square neck ZP. « e v v veuwnn.. 2
18 113-" 1t1 BOLT —~5/16" x 2-1/2" NC heX ZP « ot vttt i e enne one e, 1
19  131- 176 NUT - lock 5/16" NC hex ZP . . . .. e e S|
20 - NSS NUT £ belt tension (order item 23) ..... et e e e 1
21 NSS " SCREW ~ belt tension adj. (order item 23) o .. v vvennn. ... 1
22 C 14353 LOCK - belt tension « v ot i vt it i i et e s e menennns, 1
‘23 C 15558 KIT -belt tightener .. ...t ittt i e s i e eseemnnn 1
" 24 C 15261 PLATE - bearing mounting « « v o e v v e v wnveun.. e v e 2
. 25 C 15264 SPACER - belt tension « - v c v e v v u v v vy, e e e “raea. 1
26 C 15262 SCREW - belt tension s «+ « t « c v v et i et i ettt meeennans 1
27 113- 102 BOLT - 5/16" X 3/4" NC heX ZP .+ v v e v v s v e meaacananns 2
28  192- 20 ) LOCKWASHER - .5/16" /3 e et e 2 ‘
. s
- . o

FI8 FRONT COUNTERWEIGHT BRACKET KITS

C 14646 BRACKET - R.H. mounting

1. f e r st e eerrserencanneens 1
T2 C 14647 BRACKET - L.H. mounting . . ... ..ot e nennnnnnnnus L1
3 111-. 362 BOLT ~ 3/8" x 1" NC rd, hd. square neck, ., . .. e e e -4
4. 182- 21 . LOCKWASHER -~ 3/8" ZP. .0 vt oo vvne oo i... 4
5 129- 103 NUT - 3/8" NCReK BP & i et it e e e see e e e ieeainnnn, 4
8 C 14687 BRACKET - weight support , ,....... C et cen..2
7 113- 607 - BOLT - 5/8" x1-1/2"NChex ZP ., . .00t s e oo 4 .
8 192- 25 LOCKWASHER - 5/8" ZP | . . e e een, 4
g . 129- 107 NUT - 5/8"NChex ZP . ... iuiunnrnnnennncennnennn. 4
. 10 113- 423 BOLT - 1/2".x 7" NChex ZP, . ....... e e e 2
11 195~ 533 . WASHER -'plain 17/32" ZP , ., _...... R, A 2
A2 192~ 23 LOCKWASHER - 1/2" ZP | .. 0t rnnnennn e i tneneal
13 ° 129- - 105 NUT - 1/2"NC hexZP , ., ...... vt eres e 2.
14 C  12692° PIN - clevis 5/8" ZP | . . ... s ineeneeenennnnnn 2
15 C 10898 L L 2
Printed in U.S.A. ' . . ‘ April 1970 -

]
L]




) ‘ ' .
NUMERICAL INDEX’

=

NUMERICAL INDEX -

. 12723

- 70 ’ - S 71 Y
‘ PART . PAGE REF. PART PAGE .REF.  PART PAGE  REF. PART. PAGE REF. * PART _PAGE  REF. PART d
N - NO. NO. NO. NG. NO. NO. . NO. . NO. NO.  NoO. NO. NO. NO. NO. . ;ACS_ ;g.'.
l/l\_ . B - N . N L -, B - - =
s oa03 - 61 17 B .59303 11 48 .C 12725 370 o1 C 14228 53 9 C 14539 -, 5% ~ 7 < CT14830 © 47 9’
~ 10927 81 12 C 10312 15 16 C 12880 59, 1 G 14228 55 1 G 14540 55 4 C 14831 47 10
_ - 10934 61 3 C 10312 21 6. | "C 12883 59 2 C 14240 21 Lol € 14545 . 55 . "3 C 14832 47 11 .
o 16905 41 .2 C 10317 31 1 C 12884 59 3 € 1024 21 T C 14546 53 12~ C. 14833 47 12
. 40035 .o 20 C 10372 . 5 2 C. 12885 59 4 C 14244 39 28 ' C 14546 - 55 12 C 14834 _ 47 13
;o " 40035 11 28 C 10487 21 1 C 12886 59 5 .-, € 14244 43 1 C 14547 . 49 7 C 14836 ° 47 15 X
. A . 10326 19 22 C 10549 - 49 15 | 'C 12903 59 8 C 14245 T39 - 730 C 14553 - 49 8. C 14837 47 16 -
e A .71538 35 5 C 10657 15 - 14 ©C 12965 - 37 38 C 14246 -2 6 | C 14554 49 © 10 C 14838 47 18
> A 20965 61 -1 |- C 10678 15 3 C 12075 31~ 10 ¢ 14247 39 23 C 14554 51 : C 14867 67 1 )
A 27001 ‘ 9 23 " 1° ¢ 10836 51 4 C 13077 25 12 . C© 14249 39 25 .G 14556 49 1 C 14872 85 1
A 27251 ;49 17 C - 10898 57 10- §{ © 13106 31 .8 & 14258 29 19 C 14559/ 55, .2 C --14900 29 10
A 27365 11, 48 C- 10898 ~ 67 4 |* C .13196 37 16 -« € 14268 35 1 C 14560 55 2 C 14906 11 44
A . 27410 -59 7 c 10898 - 69 7 C 13197 37 17, . € 14278 41 1 G+ 14561 .53 6 C 14916 35 4
‘A 27577 59 6 C 10898 69 15 | € 13200 59 2 - C 14283 25 10 C 14561 55 9 C 14923 43 5
A 27891 41 "6 T 11529 .15 17, C 13200 59.° 3 . €~ 14288 26 . 9 C 14563 53 8 . C 14942 35 23
e A 30064 8L 2 C . 11529 - 39 16 | C 13203 59 _ f0_ __ C 14290 25 "11 {1 .g 14563 55 11 ..C._ 14944 -27 39
' A 30095 39 9 |. ¢ 11545 15 18 C 13204 59 12 C 14292 : 25 7 C 14584 49 2. C 14944 35 - 10
A 30338 63 13 C* 11545 39 17 C '13207 59 . -11 C 14294 25 . 8 . C 14565 49 3 C, 14945 35 9
. A 30751 g 14 ¢ 11635 29 8 C 13211 37 g- C 14295 23 10 C 14566 49 4- C 14950 ° 35 1
A 30881 33 14 - C 11843 43 8 C -13261 37 40 C 14297 - 2. 5 C 14568 67 14 C 14970 . 65. -~ &
Ar 30881 57, 33 C 11644 43 4 - C 13266 37 8 e C 14304 -+ 51 g C 14589 27 13 C 14975 63 2
A 309M1 65 12 C 11942 “og 3 C 13297 29 12 ©C 14305 51 8 C 14590 27 13 C 14976 63 3.
© A 34046 61 21 C 12003 8 19 C 13357 35 3 C 14318 31 3 .C 14613 39 29 C 14977 3 1
- e . A 35956 43 g C 12081 .31 -+ 3 C 13360 ‘37 .41 C 14326 27 3 C 14813 41 _ C 14979 65 .4 _
: A 37247 41 4 C 12092 21 C 13373 L) 9 C 14332 31 18 C 14618 39 31 € 14990 33 12 . )
. A 40855 61 4 C 12093 11 - g C 13385 37 6 C -14333 31 17 C 14627 53 . 5 .C 14991 83 9
A 43182 61 C. 12102 " 81 13 C 13411 15 8 C 14342 27 2 C 14627 55 8 C 14994 23 18
A 50096 a7 18 c 12110 21 5 C 13510 41 5 C 14343 33 18 C 14629 57 20 C 14994 325 1
A €2079 15 15 C 12111 31 "B C 13512 41 1 - C 14353 - 69 22 C 14644 37 24 C 15007 15 5
A 70058 ¢ 12115 35 7-1 C.18513 41 g C 14363 69 8 C 14645 29 “6 C 15036 43 21 - ) ’
N 70062 & 1o1%6 23 18 C 13514 41 3 C 14398 11 43 C: 14646 69 1. C 15036. 45 4
. C A 70090 C 12127 41 5 C 13515 a1 3 C 14399 11 26 C 14646 69 . 1 C 15060 ‘9 27 )
. .« A 70100 C 12168 41 6. C 13526 35 186 C  1445% 87 2 . C 14647 69 . 2 C 15080 o7 INE
A 70109 C® 12189 19 3 "¢ -13605 31 5 C 14459 i 87 5 C 14647 69 .2 C 15123 65 14
A 72001 C 12224 19 2 4 . C 13716 21 8 C 14460 67 5 C 14653 39‘ 21 C 15133 53 - 13
’ A 72007 - C 1250 53 7. C 13710 37 1 C 14466 57 1 C’ 14655 39 27 - C 15183 27 25 '
ﬁ A ma078 ¢ 125 55+ 10 ¢ 13848 19 1 C 14470 57 27 | C 14655 47 , C 15184 27 26
"A 72078 N C 12540 3 3 C 13863 35 12 ‘C 14481 57 , ¢ 5 C 14687 ~ - 69 6 C 15261 69 24
A 72080 C 12852 37 28 C 14080 51 1. C 14491 - 57 12 C 14692 65 13 C 15264 69 25 .
} A -72083 . C 12557 37 30 C -14066 53 3’ C 14492 . 57 7 - C 14685 65 10 C 15335 39 1
1 : A 72083 ¢ 12558 37 95 C 140668 55 -6 . C 14504 69 14 C 148698 65 9 C 15396 29 28
A 72084 = ¢ 12559 37 31 C 14087 53 ) C 14505 69 15 C " 14699 65 .11 C 15410 29 22
A . 72092 C 12560 37 . .32 C 14087 55 5 C 14508 19 4 C . 14700 65- 7 C 15448 29 1
A 72098 © ¢ 12561 37 31 c 14112 “go 12. C 14507 39 7 C 14703 83 16 C 15449 57 48
"A 72100 - - C 12603 15 T 21 C 12118 69 .11 G-+ 14507 43 18 C 14709 63 - 17 C 15451.° 39 24
A 72100 C 12604 35 5 . C° 14153 57 39 C 14513 : 29 1. “C 14710 63 18 C 15452 - 29 9
A 72103 C 12612 35 8 C 14168 37 ' 23" C 14517 29 21’ C 1472 63 C .15455 29 19°
A 72108 C 12675 57 18 C' 14187, 35 15 C 14519, 37 - 22 C 14715 - - 63 8 C 15478 39 23 . -
A 72108 C 12676 57 38 C 14194 "33 4 . C 14528 57 41 C 14717 63 15 C 15479 39 29 -
A 72108 - - ¢ 1ze7s - 57 8 C 14195 39 ‘14 C 14533 ) 39 24 @30 . 14722 63 3 C 15481 39 28 .
= . B 50223 . v C 12683 51 .. ' 2 C 14200 . 33 - 6 ) C 14:533 57_ 22 : -G 14724 * 63 4 C 15481 45 1 T
] + B %0224 . & 12684 a9 14 '] C© 14201 | 33 m C 14534 29 15 C 14725 63- 14 C. 15483 39 -8 -
' B 50255 - C 12692 69  © [ C 14210 o7 5 - G 14537 L 49 9 C 14728 29 5 C 15515 23 7 -
) ‘B 50873 C 12692 69 - 4 14213 97 4 C 14538 49 22 C 14729 27 17 - C 15556 23 11
. B 50293 . C 12713 . 37 9 C 14222 an 30 C 14539 53 4 C 14827 47 4 "C 15557 23 8 ¥
‘B 52118 C. 12718 37 - 36 - C 14223 37 37 . C. 14828 47 7 C - 15558 69 23
B* 52144 C .37 10 C 14224 21 .3 ' © "C 14829 47 8 C - 15632 35 19



- S S a *—*—'——m
* : N N /’ - ' / . ) . i - e K’ -‘ [l . P ) . ) - . R - . v . -
A o ) . N . - . E ) ) - ‘
. T NUMERICAL INDEX - - . . , . " NUMERICAL INDEX - . Ca 73
PART -~ PAGE REF. .- ~_ PART PAGE - REF. = PART PAGE  REF. . PART. . - PAGE ' REF. . PART _PAGE. REF.  'PART .PAGE' REF..
> ' T 'NO.- No.- - - NO. - NO. _ 'NO.  NO. NO. NO. {. . NO. NO.  NO. -NoO. NO. - NO. NO. © NO. NoO..
= . a : . ; . . . . . .
15633 - - - 4 .10 C 18153 '27- - 18 | KO 235278 19 2% KO 237321 - :48° 27 | 15 816 -. 27~ 20 13- 607 69 7
15696 . 88 10 C 18197 49 12 KO 238353 .11 200 1 ko 237839 49 21 | " 25- 104 7.1 114-° 200 39 37 .
156917 58 11 C: 18296 - 15 1 KO 235333 Il 83 -. 7y KO 237658 . - - 11 5 | =25- -104 19 11 15- 208 15 20
15717 23 1 C 18384 .45 .9 |. KO 235388 13 . .5 | KO 237727 11 45 4| 25-.1510 - 33 3 |,126- 11 45 15
15718 23 3 & 18813 31 1 KO 235476 19 25 | KO 287750 49, 41~ 18 11 - 13 .| 126~ .12 - 43 9 .
15719 23 g 'C 18850 59 7| KO 235494 19 78 . KO 240013 LT 190 6. 510 5 . 3°| 126~ 119 & 37
15720 23 15 C . 19005 15 22 KO 235498 -19 12- | KO 270889 <11, - 3 71— . 410 15 .9 |. 126~ 128 . 37 11
15729 . .45 2 ©C 18005 21 7 | 'KC 235582. 17 13 - KO 275086 7 25 - m3_ 528 39 32 1209- 17 19 T )
C 15730 45 3 C 18037 ° 47 | ko 23603 19 - 33 | ko 275087 C 7 85 | o3 BE8 A B+
cC 15731 - . 45 4 .C 19562 33 24 - KO 235631 1 10 i KO 275143 7 4. 83- 55 45" 5. 129- 17 - 5L 24 .
C . 15732- - 45 5 | C 19562 49 5 KO 235680 - 19 3¢ | go 275144 7 11 ga- a 7 - 2.| 120- 27 -1 .22
c 1573, = . 45 6 Cc 21513 37. 14 KO 235748 11 .- 42 1 - KO 275144 - 11 51 92- ™@_ 9 12'-| 120- 31 19 20
L ' C. 15734 ‘ 45 7 Cc 21514 37 12 KO 235757 11 = -20 : KO 275220 R ERS: B LT 43 3 129-_ 101 o7 8
C 15735 : 45 8 .C " 22571 51 KO 235757 11 ° 54: . KO.275231 - B 92- g . 21 19 |[~°128-° 100 33 23 -
€~ 15737 L, % C .22573  -51 10| 'KO 285803 9. 8 KQ 275341 . 5 I3 92- -8 61 4 | 129 101 51 17
C 15738 11 e 2smao 23— 8 | KO-2¥Bll—8 ——F—— %o 23— —-13- 59 = It 5 {129+ 10t ——5%— 15 — —
C 15739 45 . 12 |. ¢ 23740 - 25 . B KO 235838 7. 12 . KO 275341 15 11, 111 1 o7 . 27 | 120- 102 Y
C. 15740 . - = 5 13 1 D 31945 37, 4 KO 235868 9 17 . KO 275690 2 19 15 1115 101 2. 13 -| 120-- 102 27 16 -
C 15743 23 14 - D 40816 * B9 ! KO 235900 18 32 KO 275373 17 3 111- 108 - 5L 16 | 120- 102 33 17
C 15744 .0 23 1—. G 13827 43 14 KO 235950 11 23 : KOA 536 5 10 7 111- 109 27 11 ~ 120- 102 39 34
C 15746 : 23 2 G 49048 33 9 KO 235954 15 23 KOA220981 . 49 S 111- 131 33 21 129- 102 41 ‘8 -.
C 15749 . - 28 - KO .200380 17 1 KO 235955 15 4 | “koa231839 49 = 111- 202 29 25 129- 102 51 14
C 15046 29 - KO 200443 17. 12 3 KO 236285 11 "} KOA235100 - - 5 1 111~ 202 51 15 1290- 103~ 29 2
C 15961 21 4 | KO 220174- 11 49- | KO 236387 17 1 1’ KOA235256-S . 19 26 111- 340, - 69 = 17 129- 103 .57 32
. - © 15970 - 59 45 KO 220174 49 =+ KO 236442 49 24 | KOA235327 . 7 20 111- 349 - 29 4 126- 103 57 36
- C 15971 57 - 42° KO 230020 T 18 KO 236488 11 31 | 'KOA235334 - 49 | 111-. 362 - B9 3 “129- 103 ‘61 20
| C 16095 : 57 .46 KO 230170 7 14 KO 236504 9 28 KO 235646 o1 23 111- 362 69 3. 129- 103 69 . B
C . 16097 57- .44 KO 230170 11 9 KO 236506 g 31 ! KOA236205 1% - 12 | | 111- 382 69 16 | ‘129_ 103 69 - : 5
- “C- 16098 - 87 43 KO 230265-8 7° 27 | KO 236509 9 29 K0A236396-5 49 8 111- 530 - 61 - 2 129- 105 * 61 5
. C 16099 57 49 KO 230265-8 11 - . 11 "KO 236510 9 . 32 KOA236396 - 53 1 111- 531 61 3 120- 105 61 15
i . C” 16101 39 15 - KO 230722 49 KO 236559 g 33 ! K0A236507 9 30 s 113- 1= - 37 20 129- 105 67 10
L C 16128 63 . 20 KO 231032 -~ 7 - 5 . KO 236562 53 13 | KOA236636 y 15 17 q13- 3 15 12 .| 129 105 @ 13
2 C 16255 : 29 26, KO 231032 . 11 58 KO 236564 53- 2 KOA236636 17 113- 4 . 57 14 |" 129. 1ov . 87 - 29
- C 16295 31 2T KO 231052 19 16 | KO 236568 53 12- KOA236720 . 11 35. 113- 6 11 19 | {99 107 89 - 9
o : C 16297 4 2.7 Ko 2381281 . 49 KO 236570 53 11’ KOA236960 13 . 63 113- 8 15 3 |\ 139, 122 1 o .
C 16297 S | 11 KO 231355 19 -3 ,KO 236571 53 4 K0A237031 19 28 113~ 102 33 . 11 196 i2e a1 5
C 16305 Co27 23 KO 232535 ~ 49 KO 236572° 53 8- .i  KOA237033-8 11 8 | .113- 102 69 on 129. 325 a1 16
| ‘ C 16305 .- 3 18 KO 234380 53 .10 KO 236573 58 7 KOA237107: 11 6 113- 103 15 7 129- 400 57 . 47
‘ C. -16443 = 207 17 KO 235003 = 9 11 KO 236574 53 15 |~ KOA237344 9 10 113- 104 27+ 14 129~ 409 ~ 5i 2
, . C 16483 - 25. 13 KO 235007-8 7. 15 { . KO 236575 53 5 KOA237401 . 9 15 113- 104 33 15 129- 504 39 20
; ‘ . C 16485 .o2n 1 KO 235007-S 11 . 10 KO 236576 53 17 . K0A237403 9 15 113- 111 69 .18° | - 129- 531 . 59 13 -
S C. 16516 .o 1 | KO 235011 .7 16 | -KO 236577 53 .14 |. -KOA237404 9 15 113- 118 . - 21 71 120- .801 57 13
e ‘C 16517 47 . KO 235025 11 16 KO 236594 53 L KOA237405 8 15 113- 118 © 63 ~10 125- 661 51 - 13 .
f - C 16786 . . - 23 13 KO 235025 = 11 <52 .| KO 236611 9 13 | - KOB237034 9 22 | -1{3. 908 11 T4 P B R b
C 16786 ' 25 4 KO 235026 . 11 17 KO 236763 .9 2 . Komagmis2 11 7 113- 207 11 "33 131- 176 29 23
c 17217 - 15- 17 |* KO 235047 - 7 g | -xO 236764 9. 16 = KOX 283-4. 19 27 . 113, 207 39 2 |.13= 176 63 . 11
TCoo 12T 23 19 KO 235048 7 . 6- KO 236765 -g 16 . L 15282 . 33 i 1 113- 207 57 30 131- 176 69 19
C 17298 . 39 - 1 KO 235048 11 30 | KO 236766 9 - 18 |' M -20007 o 49 16 - . 113- 208 . 15 .25 181~ 301 9 o8
d C 117288 45 1 KO 235053 1 26 KO 236792 11 4 R 16287‘ ‘ 9 19 113- 208 23 20" i3 301 11 o
C . 17574 15 16 |. XO 235054, 15 14 KO -236826 49. 20 | - R 16287 1127 113~ 209 61 18 18- 350 28 14
C 17763 49 . 26 |. KO 235057 - 13 60 KO 236829 49, i R 16287 11 47 113- 219. ° 59 34 . 131 386 ~ 37 35
C’ 17808 . - 49 KO 235070 11 29 KO 236865 15 . .11 ' | R 17820 . 37 33 113- 412 67 6 | .131- 629 51 5
C .17809 . 49 13 KO 235070 11 54 Ko 237022 19 21 i - T 25683 7 a4 113~ 417 63 5 131- 1112 33 8
C 18011 33 5 KO 235084 . - 19 .-19 KO 237029 . 15 V34346 - 7 24 113-. 417 67 5 | 13 .. = s 26 .
'C 18097 - -9, 2¢ | KO 235085 19 18 |. Ko 237038 11 1 W 5063-S ' 9 a 113~ 421 87 13 132- 48 21 5
C 18097 11 34 KO 235086 19 17- KO 237038 49 19 W 5063-5 15 26- 113- 423 69 10 132- 91. .63 . B
C 18097 . 11 46 KO 235117 7 8 KO. 237064 13 64 W 5063-8 39 6 113- 424 - 29 17 . 132- 306 61 - 12 -
.. C 18099 19 30 KO 235118 o 9 K KO 237105 49 23 HARDWARE CODE NUMBERS 118- 424 37 43 132- 310 35 17
C 18100 . S 49 . KO 235125-5 . 19 29 KO 237143 53 19 . 13- 514 27 . 14 113-" 424 ° 69 : . 9 132 310 § - 4
C. 18101 . 9 18 Ilgg ggglga 7 ;27 KO 237225 53 16 13- 540 , 45 14 113- iis gg ”ig 132- 310 - 63 4
o C 18103 - .- 18 27 175 11 - 13- 650 . 43 i 113- 1 - 132 ° 311 31 9
S : ] KO 285277 19 23 KO 237306 11° 5% 15, | 1

- 420 -19, 9 113- 447 29 16




74

- _.Mm‘?«'i\
%]

- - - b *
[ - . * "
- r L] EN
* i
! - . - "
.-
. v N B . .
u ' - . v .
< .
. . v
’ B, .

- Ingersoll Equipment Co., Inc.

S

NUMERICAL INDEX - ,

PART PAGE REF. PART * PAGE  REF. PART PAGE “REF. ?
CONQ. NO.  NO. ~ NO. NO. NO. NO. - NO. NO.

132-_ 321 P 35 11 192- 21- 69 4 219- 404 33 20 o
138- 59 . ° 63 : 19 192- 23 29 -48 219- 405 63 2. -

138- 96 _ 35 14 192- 23 31 14 221- 4 37 7

138- 96 57 6 192~ 23 37 42 221-+ 12 41 11

138- 99 31 4 192- 23 61 - 16 221- 412 57 19

138- 309 63 5 192- 23 87 7 221~ 1130 65 1

138- 2043 37 13 192- 23 69 - 10° 221- 1139 65 6

141- 2 57 25 192- 23 69 12 221- 1375 65 5

141-  4- 35 a2 192- 25 69 8 '221- 1422 65 2

141- 56 57 ~ 40 193- 4 51 - 8 ¢ 353-" 157 29 20

164- _ 41 23 4 193- 26 13+ .62 . . '

165- 109 11 25 193- 31 39 5 i =

166- 561 ) 39 . 4 193~ 57 33 .22 ) :

169- 146 59" 14 193-" 60 ‘15 .10 - ' ,

171-. 244 51 25 - 193- 61 51 18 !

173- 773 R - U 1937 %0 51 “19” T T ¢ T T e
©173- 215 19 193-. 76 . 23 5 -

173- 221 " 61 193- 517 - 51 21

175~ 430 35 193- 524 59 ]

175- 436 10 195- 101 51

175- 464 r 195- 104 15 18

177- 94 7 195- 104 23 16

187- 484 3 195- 104 35 20 ° ) i .

Y« 7187- 1036 - .9 195- 510 59 5 - )

187- 1036 11 T195- 512 5 8

187- 1046 12 195- "512 27 24 -
- 187- 1047 6 195- 515 15 8 -
. 187-.1251 2 195- 515 19, 10

192- 18 9 195- 515 29 11

192- 18" 6 195- 520 , 27 6 |~

192- 18 28 195- 521 29 24 -

192~ 18 12 195- 521 53 18 . :
192- 18 23 195- 521 58+ 4 a

192- 19 18 195- 533 , 35. 6 .

192- 19 2 195- 533 41 11 !

192- 19 9 195- 541 9 25 ,

192- 19 13 195- 541 11 36 ’ N )
192-- 18 13 195- 541 . . 57 28 oL ]
192- 19 7 195- 541 © 83 7 T— , ‘

192- 19 19 195- 541 67 . 3 . )
192- -19. 16 195- 545 67 11 - " .
192- 20 6 . 195- 2021 29 27 . ‘
'192- 20 3 205- 27 15 6 ) o P '
192- 20 15 211- 9 . 59 .9 -

192~ 20 - 10 211- 10 41 - 4

192- 20" 16 213- 4 35, .21

£ 192- 20 33 214- 8 -39 26

192- " ° 20 7 214- 251 .15 4

192- 20 28 218- 455 65 3

192- 21 15 218- 1057 . 57 23 i -
192- - -21 24 218- 5007 - ° 39 36 s T :
192- © 21 - 32 218~ 5007 ~ 57 ' 21 i

192-  21-. 19 218- 5008 39 13

192- 21 24 218- 5062 -39 10
o192- 21 21 218- 5064 ° 39 12

192~ 21 3 218- 5085 39 12

192- 21 ‘ 9 218- 5066 39 10

192- 21 : 31- 218- 5071 39 ‘11
192~ 21 .57 35 218- 5107 39- .35 i ) _

192=- 21 - 61 19 219- 403 . . 31 4 ' -

192- 21 -89 . 4 219- © 404 31 T




